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PART

NO.
PUP0014005
PUPT1I434
PUPQO132670
SCo0000303

SCCo000303
10-145
SCC0000203
F G0OGG747
10-144
PUPC132671
FO001018
GUDQ00B4 16
tG-129
10-146

FD 0000048

PICKUP  puPo003151

DESCRIPTION

Pickup Assembly Compilets

Pickup Frame

Right Hand Runner

3/8" x 1-1/4" N.C. Flat Head Socker Cap Screw,
4 used

3/8" x 1-1/4" N.C. Cap Screw, 8 used
Pin

5/18" x 1-1/4" N.C. Cap Screw, 2 used
Spring

Bate Check

Left Hand Runner

Hair Pin

Center Bale Guide

Center Bale Guide 1977

Pin Bale Guide

Danger Decal, 2 used
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PART

NO.
NCJ0006250
10-155
04.123
SCCO001018
PUPQO014237
CYLO181107
06-102
C¥YL1818110
CLV0031818
01.550
01-570

PICKUP LIFT

REF.

DESCRIPTION NO.
5/8" N.C. Jam Nut 10
Boit, Conical, Kead 11
Spring, Hook One End 12
1" x 6" NCHT Cap Screw 13

Pickup Lift Arm

Keeper, 4 used 14
Pin, 2 used or 15
Pin, 2 used 16
Clevis {31818) 17
Hydrautic Cylinder, 212 " x 8" Victor 18
Seal Kit for 01-530 18

PART

NO.
ARMODO7373
SCCO000706
PUPQOQO7363
BRGOGO8093

WCTO007500
SCCroo0810
PUP0007389
220000100
SCCOC00710
SCCoot0812

DESCRIPTION
Arm for Pickup Cylinder Mount
587 x 27 NCHT Cap Screw, § usec
Torque Arm
Bearing, Pickup Support Arm Fiver
Tube
¥ " Flat Washer, 4 used
% "X 3" NCHT Cap Screw, 1 uszg
Pickup Arm Assembly
Vi "-28 Zerk, 2 used
5/B" x 3" NCHT Cap Screw, 6 used
Yo" x vy " NCHT Cap Screw,
2 used
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ELV0C03161 FRONT ELEVATOR COM,

PART

NO.
ELVOD09926
FO001280
WAS0000110
MNT0991800
NEX0O001000
SHFO011445
220006407
ZZ0000406
STS2730500
02-104
SCCO000203
WLKQJ003125
NCHO003125
SPKO003092
CPLO010G11
MTR0020001
220000443
TRKO009884
CGF0011489
SBHO00G302
10-115
GUDO00B4186
FO000172
MNT-0991801
ELVC007962
10-148
SCCO000202
WLK0003750
SCToo03128
SCCOCCe302
10-116
NFC0001000
10-114
WLKO100000
SPKOQCB03S
BRG 2047872
SPKOC08039
08-117
WSHOC00118
SCCo000810
WLKOC07500
& NCHOCO7500
FOO0G172
ARMO0C11448
CHNO02C00S5
COTOC00705

DESCRIPTION

Narrow Front Elevator Frame

Roller

Flat Washer

Rolier Mount, R.H. Plate

17 NF Fiper Lock Jam, 2 used

Front Elevator Mead Shaft

Key, 174" x 1/4" x 1.3/4"", 2 used

Key, 147 x 14" x 1"

38" x 1,27 NC Socket Set Screw

Bearing, FLCT 1" Fafnir

5/16" x 1-1/4" NCHT Cap Screw, 4 used
5/18" Lock Washer, 4 used

5/16" NC Hex Nut, 4 used

Sprocket, 8 Tooth, 550, 2 used

Coupter 1" x 17 W/Key Way

MTR Hydraulic Motor | MTROORSAK! WHITE
Wood Ruff Key, 1/4" x 1

Chain Race Assembly, 2 used

Bale Guide, 2 used

3/8" x v Butten Head, 2 used

Baie Lifter Modified

Center Baie Guide

3/4" Set Cotlar for Bearing

Raller Mount L.H. Plate

Baie Guide Support

Baie Guide Support Bracket

5/16" x 17" NCHT Cap Screw, 12 used

3/8” Lock Washer, 4 used

8/16" Fiat Washer, 12 used

3/8" x 1" Cap Screw, 4 used

Pin, 2 used

Nut Castetated, 2 used

Tightener Bracket, 2 used

1" Lock Washer

Sprorket With Bearing, 7 Tooth, 2 used
Bearing Only,
Sprocket Oniy
Snap Ring, NS000-181
Machinery Bushing
3/4" x 3" NCHT Cap Screw, 2 used
3/47 NC Fiber Lock Nut, 2 used

[SOLD ONLY AS SPK0008039)

3/4" Set Coilar, 2 used, as needed for spacers
Tarque Arm, Drive Motor

Chain

Cotter Pin 5/327 x 27, 2 used

Chain Pin
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NG,
ELYV009827
BKTOC09921
10-118
FOC00857
FOO00123
05-255
FO000025
10-157
FO000883
MNTO011661
02-104

SHF0011747
05-113
220000408
SPKO003082
ZZ0000407
CPLO210011
10-140
MTROQRSAKI

CHNOG20003
10-118
SCC0000301
WLKDO003750
NCHO003750
SPKO008039

MNTO009820
SCCO000808
WCTO0C7500
WLKO007500

SCCO000304
NEXC0C 1000
WAS0000110
F0001280
FO000172

WLK0003750
SBHOC00301

WCT0005000
ZZ0000448

ARMO011512
SCCoocoz02

SCCO000s08

SHB000302
SCC0000302
SCC0000303

SCLCC000s04
SLKC003000

ELV0031610 NARROW REAR ELEVATOR COMP.

_ DESCRIPTION

Frame

Pickup Mount, 2 used

Pin, Pickup Pivot, 2 used

Snap Ring, 5133-88 Turac, 4 used
Otfset Link, RC 50

Chain, Cage Conveyor, 78P, RC5C
Connecting Link, RC 50

Mounting Bracket, Chain Tightener
Idler Puliey, 2 used

Mounting Hinge, Rear Elevator
Bearing with Set Cotlar, FLCT 1"
Fatnir, 2 used

Drive Shaft

Sprocket, S0814x 1"

Key %2"x 1"

Sprocket, 8 Tooth, 2 used

Key Ya" x 1% 7, 2 used

Coupler, 1" x 1"

Chain Track, 2 used

Hydraulic Motor-Seal Kit
CHROCE0023

Chain, Rear Eievator, 119P, No. 55¢
Tightener Bracket, 2 used

3/8" x ¥ " NCRHT Cap Screw, 7 used
318" Lock Washer, 7 used

3/8" NC Hex Nut, 7 used

Sprocket with Bearing, 7 Tooth
tdler, 850

Roiler Mount Plate

Yo" x 2V " NCHT Cap Screw, 2 used
% " Cut Washer, 4 used

% " Lock Washer, 2 used

Chain Pin

387 x 12" Cap Screw

1" NF Fiber Lock Jam Nut, 2 used
1" Spacker Washer

Rolier, 1" 8206 BCA, 2 used

%" Set Collar, 2 used, washer as
needed

378" Lock Washer, 4 used

3/87 x % " Button Head Socket Cap
Screw, 4 used

Y2 " Cut Washer, 2 used

Woodruft Key

Tongue Arm

516" x 1" NCHT Cap Screw, 2 used
Lock Washer, 12 used

Nut, 12 used

Ya"x 2%2 " NCHT Cap Screw,

2 used

LISTED BUT NOT SHOWN
NC Button Head Cap Screw, 3/8" x
17, 2 used
NC Heat Treated Cap Screw, 3/87 x
17, B used
NC Heat Treated Cap Screw, 3/87 x
1%z ", 8 used
NCHTCS % "x 1% ", 4 used
LW v " 4 used






RIGHT HAND SIDE MAST

18
19

20
21
22
22
24
25
25

27

28
29
30
a1
32

PART REF. PART
NG. DESCRIPTION NO. NO, DESCRIPTION
MSTO007338 Side Mast Frame, Right Hand Quter a3 CBL0OO74600 Side Mast Lifi Cabie, Front
F 000834 Shieid for Roller, 2 used 34 CBLO074601 Side Mast Lift Cable, Rear
18-188 Cable, 5/132" x 15'8” 35 CBIlL000T 481 Side Mast Equalizer Cable
F 0000995 Shieid for 4067 Roller, 2 used 36 ROL115825 Rolier, Guide, 6 used
F Q00a087 Bushing, 2 used 37 F 0000786 Washer, Mard 1-1/8”
F 9934068 Roller, 2 used 38 STD11526 Stud, Guide Roller, 8 used
SCCO000505 Y2" x 1% 7 NCHT Cap Screw 39 12-128 Cage Support, Front
BRGOOOMIBN Bushing, MIBN Torringtan, 6 usad 40 12-154 Cage Support, Rear
PULGCO0C400 Cable Rolier, 6 used 41 12-124 Apron, Side Mast
NCH000 Y2 " N.C. Nut, 22 used 42 12-122 Angle. Apron Roller
WIL.KO005000 2" Lock Washer, 22 used 43 12-123 Angle, Apron Rolier
06-113 Pin with Keeper 44 12-126 Front Chain Anchor
12-144 Chain Anchor, 2 used 45 12-125 Rear Chain Anchor
S5CCo000s512 Ve " x 3V: " NCHT Cap Screw 46 MSTC007740 Side Mast Frame, Right Hand innar
CHNC020008 Lift Chaln, 100 P, No. 2080RC 47 12-123 Chain Guide, Rear
CHNOOZ0007 Lift Chain, 115 P, No. 2060RC 48 SCCo000502 V2" % 1" NCHT Cap Screw.
01-566 Hydraullc Cylinder, LC25 x 83 HP 3 used

Hypower 49 SCLo0c0708 5/87 x 22 " NCHT Cap Scraw,
HYPSACKL25  Repair Kit 3 used
05-145 Connecting Link £0 WCTO006250 5/8" Cut Washer, 8 used
SHDO008264 Side Mast Shield Support, 51 NCHO006250 Nut, 5/8" N.C., 3 used

Right Hand 52 WLKC006250 5/8" Lock Washer
SHDCo08257 Side Mast Shield 53 STPOC0B308 Backing Strip
F 0000980 Cabie Clamp, 2 used 54 12-120 Chain Guide, Front
LCHDOO7817 Trip, Safety Latch 55 02-108 Idler Sprocket, 01011538 Fafnir,

Roller Spacer Bushing 3 used
12-118 Spacer Block, 2 used £6 SCCO0005023 Y27 X 1V " NCHT Cap Screw,
12-119 Top Guide, Side Mast, 2 used 8 used
SCCO000508 V2" x 2Y: " N.C. Fiat Head Socket 57 ZZ0000100 Zark Y ".28

Cap Screw &8 NFEQ011250 1-1/8” N.F. Esna Nut
SCCo000510 2" x 37 N.C. Fiat Head Socke! 59 SCC ¥ " N.C. Nut

Cap Screw 80 NCHO007500 Y% " N.C. Jam Nut
NCHO000500 Y2 " N.C. Nut 61 GUDO07114-1  Guide, Single Roller
SPCO007468 Spacer Double 62 SPC00OGT465 Spacer Single
SPH 3/8” Button Head 2-3/18" x 2" B3 SPC0007504 Spacker
GUDOOC7139 Chain Guide, Double g4 CLPOO3ST72 Clamp
GUD00GT7144 Chain Guide, Single, 2 used
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PART

NO.
MST0007734
BRGCCOM 18N
PLULOO0C40C
GUDOCOT7144
06-113
12-119
12-118
12-182
SCCC000303

12-183

SHDO008257
SHBO00B264
SCCO000508

12-118
STD 11526
12-117,
ROL 11525
F 0000766

NEJOCO1C00
05-145

F 0000760
SCCO000303

NCH2060107
12-125
12-126

LEFT HAND SIDE MAST

DESCRIPTION
Side Mast Frame Left Hand, Cuter
Inner Race, %", 2 used
Cable Roiler, 2 used
Guide, Single Roller, 2 used
Pin with Reeper, 2 used
Top Guide, Side Mast, 2 used
Spacer Block, 2 used
Tie Cam, 2 used
38" x 1% " NCHT Cap Screw,
6 used
interiocking Tie Cam
Side Mast Shield
Side Mast Shield Bracket
Ve ™ x 2V " NCHT, FH Socket Head
Cap Screw, 2 used

Stud, Guide Roller, 6 used

Guide Roller, 6 used

Hardened Washer, 1-1/8" x 14 Ga.,
6 used

17 Jam Nut, 6 used

Connecting Link, RC2080, 4 used
Connecting Link, RCE0

38" x 14" NCHT Cap Screw,

4 ysed

Chain, Lift 107 Pitch, 2 used
Chain Anchor Front

Chain Anchor, Rear

10

28

30
31
32

33

PART

NQ.

j2-122
12-123
121585
12-146
MBT0007742

02-108

WCTO006250
12-144

SCLO000504
SCLOc00712

01-566

HYPSACKL25
SCCG000514
12-144
MST0007343
Z20000100
SCO0000510

STPOOCE205
SCCO000s03
CBL0007461
SCC0000304
CLPO035772
SPCO007504

DESCRIPTION
Apron Roller Angle, Rear
Apron Roiller Angle, Front
Side Mast Apron
Cage Support, 2 used
Side Mast Frame, Left Hand
Inner-11242
idier Sprocket, 01011536 Fafnir,
4 used
58" Cut Washer, 12 used
Chain Guide
Ve " x 1V2 " NCHT Cap Screw
5/87 x 3% " NCHT Cap Screw,
4 used
Hydraulic Cylinder, LC25 x 83 §P
Hypower
Repair Kit
Ve " x 47 NCHT Cap Screw
Chain Anchor, 2 used
Support, Side Mast Cylinger
Zerk
2" x 3" NCHT Socket Falt Head
Cap Screw
Strip
2" x 1% " NCHT Cap Screw
Sice Mast Equalizer Cabie
2/8"x 12 " UNC Cap Screw
Clamp
Spacker



REF.

mmummnum_,.g

PART

NC.

11-237
11-238
SCC0000201
SCCO000547
F 0000747
CGFooossN
NCEQQO5000
11-225
SCCO0C0309

DESCRIPTION

Shietd, Pusher Cylinder

Shieid. Pusher

CAGE CGF 0003161

8/16 x % NC Cap Screw (8 Used)
12 x 52 NC Cap Screw

Spring
Bale Kicker

1/2" UNC Esna Nut

Shietd Bracket

3/8" x 2-3/4" NCHT Cap Screw

REF.
NO.
10

1
12
13
i4
15
15
17

PART
NO.
SBHO0000302

CGFO0BE78
GuUpoossacs
GD0o08a0s
SHDOOC8290
SHDOCOB8291
SHD11468-1
SHE11488.0

DESCRIPTION
3/8 x 1 Bution HMead
Screw, § used
Cage Frame
8ate Guide, Inside -
Bale Guide, Qutside
Rear Shield
Front Shietd
Top Elevator Shield, Qutside
Top Elevator Shield, inside
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NO.

11-247
SCC0000304

g5-121
02-104
22 0000406

11-248
CHN5500080

CAGE CONVEYOR-CGY0003161

DESCRIPTION

ldter Shaft

3/8” x 1%’ NCHT Cap Screw,
10 used

Sprocket, 7 Tooth, 1" Bore,
Nao. 550, 4 used

Bearing, 1'" Flange, FLCT 17,
4 ysed

Key, W% 1"

Center Bearing Mount

Chain, 66 Pitch W/Slats & Links

12

REF.
NO.
8
8
10
11

PART

NO.

05-107
NCX0003125
CNK0000550
SBH0000201

SLTQ0O7030
11-251

ZZ 0000407
SCCO0o00302
08-113

MNT0011681

5/16 x 1%
5/16 x 1

DESCRIPTION
Connecting Link, No. 550
/16" Flex Lock Nut, 24 used
Attachment Link, AH
5/16" x %" Button Head Sock Cap

Screw, 24 used
Stat Only
Drive Shaft
Key, %" x 13%"
3/8" x 1" NCHT Cap Screw
Sprocket, 50814 x 1
Mounting Hinge, Rear Elevator
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CAGE INDEX AND BALE SUPPORT
C1B00003161

PART

NO.

11.220
SUPCQ06786
11-128
SCCO000303
11-276
11-275
11-126
11-192
11124

F 0005121
$CC0000102
11.218
i1-246
11-122
SCCO000509
F 0001643
04-105
11-27Q
SCCo00o30
SCCO000303
SCCo000207
NCHO003125
NCHOG03750

DESCRIPTION

Bracket, Front Bale Support, 8 sued
Front Baie Support, 2 used

Bale Guide Tube
3/8" x 1% NCHT Cap Screw, 16 used
Mount Angie, Bale Support, Front
Mount Angie, Bale Support, Rear
Guide Plate, Bale Support, 4 used
Mounting Bracket, Bale Support

Bale Support

1" Set Collar, 2 used
¥a x 1 NC Cap Screw (2 Used)
Arm, index Shaft, 2 used
Index Shaft ’

Skid, Index

%" % 2%” NFHT Cap Screw, 2 used
Rod, Index Valve Return
Spring, 461 Winks

Index Stop

3/8" x %" NCHT Cap Screw, 272 used
3/8 x % NCHT Cap Screw, 2 used
5/16" x 2% NCHT Cap Screw, 4 used
5/18" NC Hex Nut, 4 used

3/8" Hex Nut {2 used as Spacer)
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11.171
SCCO000509
11.203
2720000413
SCCOGORosn7
F 0005992

NFJCC05000
F 0000822

11-230
02106

F 0007598
SCCO000302

11.208
11.206
11-204
11.205
02:183

NFJCO50000
11178
11.297

CAGE PUSHER

DESCRIPTION
Shaft, Tie Arm, Rear
Ye' % 2% NCHT Cap Screw, 5 used
Tie Arm Lever, Rear
3/87 x 1.7/8" Key, 5 used
W' x 27 NCHT Cap Screw, 4 used
Rod End, %' RH Maie, TM-8N,
2 used
w%NF Jam Nut
Cam Follower, CF-1.5 McGilt,
4 ysed
Mounting Plate, Guide Roller, 4 used
Cilite Bushing, 1-3/8" x 1% x 1%,
AATE0T Kingwell
Carm Roller, 4 used
3/8" x 1" NCHT Cap Screw,
16 used
Roller Mount Plare, Pusher, 4 used
Connecting Red, Front Tia Arm
Connecting Rod, Rear Tie Arm
Betl Crank
Rod End, %" LH Maie,
TML-8N, 2 used
%NF, LH Jam Nut
Shaft, Front Tie Arm
Lever, Front Tie Arm 14

REF.
NO.
18
20
21
22

23
26
25
26

27
28
29
30

31

PART
NO.
11.244
11-168
11-168
SQ87501750
NFJ0007500
11-109
SCCUB00514
11183
F GC06519
F 0006599
06-122
11180
SCCO000301
CYLO026650
HYP SACOKL2
35414

SCCoc005012
SCCO00G304
11.245

ZZ 00CO100

DESCRIPTION
Pusher Frame
Front Tie Arm
Rear Tie Arm
%' x 14" Square Head Set Screw
%' NC Jam Nut
Spacer, 2 used
%' x 4" NCHT Cap Screw, 2 used
Lever, Tie Cylinder
Cyiinder, PMC 8408 Prince
Seal Kit for 01-553
Pin with Keeper, 2 used
Shield, Tie Cylinder
3/8" x % NCHT Cap Screw, 2 usad
Mydraulic Cylinder, LC2 x88 2 SP
Hypower
Ciamp, 212" """ Balz,

%' x 3% NCHT Cap Screw, 2 used
3/8" x 172" NCHT Cap Screw, 4 ysed
Cam Pugher, Limit Switch

%28 Zerk Fitting, 3 used

SPC 0013708 SPACER (2 used)
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ELECTRIC CAGE CONTROLS

PART REF. PART
NO. DESCRIPTION NG, NGO, DESCRIPTICON
11.256 Actuator Pivor Pin 36 03.172 2 Conductor Electric Cord, 367
27 0002016 38" Set Coltar 37 03170 6 Conductor Efectric Cord G607
F 0000278 Snring, 3 used 38 11269 Shield tor 6 Post Terminal
11.257 Actuator, Limit Swiich 34 031861 Terminat Block, 8 Post, 4721.P8
SCCO000202 516" x 1" NCHT Cap Screw 40 03173 2 Conductor Eiectric Cord 407
NCHO0D3128 5/167 NC Hex Nut, 2 used 41 03.174 2 Conductor Eiectric Corg, 307
03-158 Limt Switeh, BZG 1 2RN Micro, 42 SCC0C00301 3787 x % NCHT Cap Screw
G used 43 SCCRoe0310 38" x 37" NCHT Cap Screw
03178 Reparr Kit for 03-158 Lirmit Swiich 84 03173 12 Conductor Electric Cord, 2327
G3-177 Connector, %", CGR193CH. 9 used 45 03-179 Cannector, %" CGR297H
SMR 1031500 10-32 x 1'% Machine Screw 46 03-180 Box, with Cover, A-1210LP
03.153 2 Conductor Etectric Cord, 44" 47 SPCO011478 Spacer,
11.258 Bracket, Limst Switch, 3 used 48 03-800 Relay Chassis Complete
MNTO11861 Mounting Hinge, Rear Elevator 49 03-181 Switch, 1TL1-3 Micro
(03-159 Terminal Block, 3 Post, 4721.P3, 50 03-182 Relay, W388CPX.10 Magnecraft
2 used 51 03-183 Integrated Circuit, MC140174CP
03-164 2 Conductor Electric Cord, 177 Motorola
11.259 Actuator, Limit Switch, 2 used 52 03-184 Transistor, 2N60565
11-2680 Actuater Pivot Pin, 2 used 03-188% Transistor Base, MK-15
03-166 2 Conductor Electric Cord, 577 53 G3.186 Connector, 17, CGB387 C-H
03-185 2 Conductor Electric Cord, 20" 54 03-187 20 Conductor Electric Cord, B0
11-261 Bracket Mount, Center Bale Switch 55 03-188 tndicator Lamp Base, 162-8130-09-802
SCC00a03c2 38 x 1" NCHT Cap Screw 03-189 indicator Lamp Lens, 178-0331-500
SCLO000102 % x 1 NCHT Cap Screw 03-190 indicator Lamp Buib, 330GE
03-167 2 Conductor Eisctric Cord, 126" 56 F 0005237 Switch
03-180 Terminal Block, 4 Post, 4721-P4 57 03-191 Switch, 1P84 Micro
11-262 Spacer 58 17-235 Controf Panel Only
11-263 Shietd for 4 Post Terminal 03-901 Controi Panel Campiete
03-183 2 Conducter Electric Cord, 44 59 03-17% 3 Conductor Eiectric Cord, 84”
11.264 Bracket, Limit Switch 80 03-176 2 Conductor Efectric Cordg, 84"
SCCO00R206 3/8" x 2 NCHT Cap Screw 61 03-192 Fuse Holder, HKP Buss
11-265 Step, Actuator 03-193 Fuse, AGC15
11.268 Mounting Bracket, Limit Switch 62 11-254 Mount, Bracket
Actuator 63 11.235 Spacer
13267 Actuator, Limit Switch 64 SCC0000303 3/8" x 1% NCHT Cap Screw
11.268 Backing Plate Limit Switch Actuator 65 SCCO000311 3/8" x 3% NCHT Cap Screw
BRGOO10846 Roiter 66 11255 Mount, Limit Switch
03-168 4 Conductor Electric Cord, 114"
11.283 Shield for 12 Post Terminal
03-162 Term:nai Biock 12 Post, 4721-P12

LISTED BUT NOT SHOWN

C1P0200228 Wire Hotd Down Relay
SOK0027043  Retay Base
ELC0050002 Controt Box Comp.
STDOC11479 Mounting Stud
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PART

NQ.

01.419
01-432
HY[D3409020
HY 5275040
Y D5824040
01.2237

F 0006519

F (006589
HYD 3409040
HY[D3109043
01-209
01.238
CYLO026650
HYPSACOKLZ
HY D% 208060
VLVRD10780
TBEQO(QBSEE
06-106
01.238
01420
01433

F 0006629
01-146
01.145

HY 3158040
01418
HYD5205050
01.604
TBEODO6401
TBEQOO8S87
TBEQQO8EEY
MNTO008045
HY DS325050
MY D5924060
HYD5325060
HYDS5824050
HOS0008476
HQOS0008477
SPGO0Q1264
MTR 1001007
HYDE3B5000
HOS0008534
HOS000853%
HYDS205050
HY 3503040
HYDB405050
01.722
HOS0008458
07-124
SPGOO01263
HYD5355032
TBEODOSQ17Y
CLPCO23100
01-720
HYD3709040
HYDE4L0E034
HYDG355044
MY Da405084
HYN3359040
SCCO000203
WCTG002125
NCHQ003125
WLKOD03125
CLP1IZY
Fon0C747
HY 5275050

CAGE HYDRAULICS

DESCRIPTION
3 8" x 909 Ratating Swivel Firting, 59UC x 06 = 068 x 06

Seal Kit, B8SK08

38" x 909 Steel Street Eibow
%" Female Bulk Head Connecior

T Bulk Head Nut

3.8" Hydrauhic Hose, 28"
Hydraufic Cyhnder, 2" x 87, RMCB8408 Pringe

Seal Kt

" x Q09 Sizel Street Elbow
27 % 3,87 Steel Bushing
3. 87 Mydraubic Hose, 217
3,8 Hydrauiic Hose, 23"
Pusher Cylinder, LC2 x 662 SP,

Sesl Kit for 01.552

%' Btraight Male Connector
Selector Vaive
%' Hydrauiiec Tube W/ Sleeve & Nut
%' Tuhe Clamp
%' Hydrauhc Hose, 26%7

4" % 90° Rorating Swivet Fitting, 83UK 08.10.08 Imp.
Seai Kit, 595K-08 Imp.

5/8" Tube Ctamp, 100-5/8 Gerard, 4 used

5,8" Hydraulic Tube, Swivel Arm, Lower, W/Nut & Sleeve
5/8" Mydrautic Tube, Swivel Arm, Upper

%' Steel Hex Mead Plug

%2 x 909 Rotating Swivet Fitting, 59UA x 10 x 08 x 08
5/8' Straight Male Connector

Hydraulic Swivel Block

5/8" Hydrautic Tube W/Nut & Sleeve

% HMydrauhc Tube W/Nut & Sleeve

5/8* Hydraulic Tube W/Nut & Sieeve

Hose Mount Plate

5/8" Mate Buik Head Connector

3" Bulk Head Nut

%7 Bulk Mead Union, 11 used

5/8" Butk Head Nut

Y% Hydraulic Hose, 907, 2 used
%" Hydraulic Hose, 9077
Spring Guard, 12" Long for %% Hose

Hydraulic Maror,

MTROORSAKI WHITE  MAC0012997 RCSS

A7 % 459 Steel Male Sibow, C5355 x 10 WH
A Hydrauhc Hose, 33"

V' Mydrautic Hose, 34"

5/8" Stra:ght Male Connector

%'t x 900 Steel Elbow

5/8' x 90% Male Ethow

%' x 27 Extra Heavy Black Nipple

Y2t Hydraulic Hose, 87"

Plastic Hose Wrap, 12 ft.

Spring Guard, 12" Long for %" Hose

450 Male Elbow

3/8" Hydraulic Tube W/Sleave & Nut
3/8" Tube Clamp, 3/8” -100 Girard
%' Close Extra Heavy Black Nipple

V' Steel Tee

/8" x 907 Male Eibow

W' ox 48 Swivel Adaptor

3% x 909 Mate Eibow

0 x 459 Sreet Strest Elbow

5,187 « 1 NCHT Cap Screw, 2 used
5167 Flat Washer, 2 usea

5,16 NC =ex Nut, 2 used

8/16°" Lock “Washar 2 used

Clamp, V iyl
Spring

5,8 Femule Bulk Head Cornecror
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PART
NO.
BLJOCCO103

BLJOOOO10S0

RCCOC08298
F 0005055
LEVOO0BO0C
LEVOR0799¢8
F 0000440
07-120
SCC0000309
RODOCO08B0ED
SCCOOCOE14
BLCO0O7787
SCCo0c0303
LEV0007598
WAS0000125
05-122
11-184
BKTO0G7357
VLV0o0ocoos
SCCOX00210
SCCCo0c309
01-52C
WCTO003750

HYDRAULIC CONTROLS

DESCRIPTION
Bail Joint, 38" N.F., Right HMand
Thread
Ball Joint, 3/8" N.F., Left Hand
Thiread
Controt Rod, 387 x 147
Knob, 2 used
Control Lever, Selector
Control Lever, Pickup
Ferrule, 2 used
Spacer
3187 x 2% " NCHT Cap Screw
Control Rod, Pickup Vaive, 3/8"x 20"
Yo" x 4" NCHT Cap Screw
Bell Crank, Pickup Vaives
38" x 1% " NCHT Cap Screw
Bell Crank, Selector Valve
SAE Fiat Washer, No, 12, 22 used
Connecting Link, RCEB0
Valve Spoot Stud
Bracket, Selector Valve
Selector Valve, S-8 Gresen
16" x 3" NCHT Cap Screw
3187 x 2% " NCHT Cap Screw
Vaive, SPYE-3, NRNH Gresen
3/8” Fiat Washer

20

REF.
NO.

24
25
28
27
28
29
30
31
32
a3
34
38
36

PART

NQ.
SPCOC08428
BRCOO07888
LNKOOO7784
NCEOQ003125
LEVOOO7888
RCCO000006
WCTOC03720
01-507
SCCO0000105
BSHOOCO0103
F 0000570
NCEQC02500
NCJ0002500
BLKOC08049
SCCo000313
COTO0005G4
CAMOC08394
F 0001568
PLTO008387
RODO0000E0
0008386
RODOOC8180
NCJ00G5000
SQS500300C
BRC 9258

DESCRIPTION
Ferrule
Pivot Brace, Pickup Valve
Alignment Link, Elevator Valve
5/167 N.C. Elastic Stop Nut
Operator Laver, Pickup Valve
3/8” Right Mand Femaie Rod End
318" Flat Washer
Vaive, 400 Gresen
Ye” X 1% " NCHT Cap Screw
Bushing, " Tube, % " Long
Bearing
Ve ” N.C. Elastic Stop Nut
Ya " N.C. Jam Nut
Pickup Valve Slide Block
3/8" x 3% Y NCHT Cap Screw
118" Cotter Key
Cam, Pickup Vaive
Bushing
Cam Plate
/8" {.eft hand Rod End
Bell Crank Mount
Rod, 318" x 3%”
e " NG, Jam Nut
Y2 " X 37 Square Head Set Screw
Controt Lever Brace
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PART

NO.

01-569
01-570
HYD5405023
HCS0008467
HYD9405033
01-211
01-315

HOS15030
HQOS50008466
HYD3109043
HY 3108064
HYD3708060
1.738

HYD3108076
HYDE205060
HYDS54C5070
HOS0014320
HOS00008463
HYD5205042
HYD3068060
HYDS54050680
HYD5408050
TBEODOB779
HOS0008273
HYD50048022
BONQCOC8271
GSKO008270
HYD3408040
HYD5205064
HOS15027
HOS15026
HYD5405064
01-507
TBECOC8780
01.52C
HYD3158020
HYD3109042
HYD5405042
01-513

HY 3089040
HYD3709040
HYD5355064
HOS0008464
HOS00C8482
HYDO0G0811
V1v0000008
TBEOD0G226
HYD5515064
HYD3269044
01-723
HYD3509040
01.200
BKT0O007957
SCCO000206
MTR10010007
CHRO060023
HYD5205050
HOS0008457
=Y D3IVER070
TBEQLO2082
HCS50008458
01 82-
01.720
HYDZ405050

MAIN FRAME HYDRAULICS

DESCRIPTION
Hydraulic Cylinder, 22" x 8"
Seal Kit
90° Male Elbow, 2 used
Y4 7 Hydraulic Hose, 1037
3187 x 80° Swivel Adapter
3/8" Mydraulic Hose
2 " Straight Swivel Restricted
Adapter, 615Ax08x08 Imperial
Hose
Y2 " Hydraufic Hose, 827
Steel Bushing, Y2 " x 38~
Stee! Bushing, % " x %2 ", 2 used
%" Tee, 2 used
¥ " Close Extra Heavy Black
Nippie, 2 used
Steel Bushing, 1" x %~
% " Mate Connector
17 x 80° Male Elbow
17 Hydraulic Hose 312-
Ya " Hydraulic Mose, 187
Male Connector, ¥2 "x % ”
% " Hex Head Nipple
" x 30°* Maie Elbow
5/8" x 90*° Male Elbow
Y " Hydraulic Tube
4 " Hydraulic Hose, 107
Brass Male Connector
Bonnet for Gresen 400 Valve
Gasket for Gresen 400 Valve Bonnet
Steel Street Elbow, V2"
Male Connector, %4 " x 2"
Hose
rHose
90° Male Elbow, %" x "
Index Valve, 400 Gresen
Y " Hydraulic Tube
Valve, SPYE-3-NR-NH Gresen
Steet Hex Head Plug, %"
Steel Bushing, V2" x %~
30 ° Male Elbow
Reiief Valve, 2000 P3!
Hex Nipple, 2"
%2 " Sieel Tee
45° Male Elbow, %7 x 2”7
3, " Hydraulic Hose, AC, 407
3. * Hydraulic Hose, 4D, 83"
“Q" Ring Adapter Filting, 6401-8-8
Selector Valve, 5-8 Gresen
3 " Hydraulic Tube
90° “0O" Ring Elbow, 3% "x %~
v, * Straight Thread Adapter Fitting
V2" % 3" Extra Heavy Black Nipple
Y2 " x 80° Steel Elbow
i, " Hydraullc Tube
Bracket, Selector Valve
5/16" x 2" NCHT Cap Screw
Hydraulic Motor MTROCRSAKI
Repair Kit
5/8" Straight Male Connector
vy " Hydraulic Hose, 797
1" Steel Cross
5/8" Hydraulic Tube
2 7 Hydrautic Mose, 877
Flew Control Valve, FC51 v2 " Brand
2 " Close Extra Heavy Black Nipple
5/8" x 90* Maie Elbow

REF.

NO.
62

101

105

108
107
1C8

109
130
111
112

113
114
115
116
117
118

PART

NO.
HOS0008458
HOS15029
HOS15C28
HOS0008428
TBEDOOS083
HOS0008480
HYD5325050
HYD5325060
PLTO0070G3
HYD5%2405C
HY (058240680
HOS0008469
HOS0008470
HOS0008472
08-149
SCCOa0514
01-830
HOS0008461
HOS0008462
01-831

TBECOO7910
TBEOOO73208
01-607
HOS000B455
01-722

HOS0C0B468

TBEGO0S078
THEEQQCY077
HYDS705050
TBECQUS076
TBECOOZOTS
HOS0008454
HOS0008483
HOS0008456
TBEQOCS088
VLVOOF30BK
TBECO0S071
TBECOOS072
HYD5235050
HYD
HYD5725050
HOS0008452
01-555 CTi406C
01-560
06-115
HYD3305040
HYDS275050

HYDS405064
HYDS5205044
HYDS5205050
HYDS315043

01-518
SCCo000208
06-130

F 0000023
18-185
HYDS315045

410112
101100
101062

DESCRIPTION
Yz " Hydraulic Hose, 87"
Mose
Hose

Y " Hydraulic Hoge, 967

%/8" Hydraulic Tube

¥ " Hydraulic Hose, 867

5/8" Female Bulk Head Unicn
3% " Femaie Bulk Head Union
Hose Mounting Plate, Tower
5/8" Bulkhead Nut

Ya " Bulkhead Nut

Y2 ¥ Hydraulic Hose, 582 7

Y2 " Wydraulic Hose, 737

Y " Hydraulic Hose, 447

Reel Clamp

" x 47 NCHT Cap Screw, 2 used
Hose Reel, Cascade 646044
3/8" Hydraulic Mose, 188”7
3/87 Hydraulic Hose, 1977
Hydrauiic Swivel Block, 848088
Cascade

5/8" Mydraulic Tube

5/8" Hydraulic Tube

Hydraulic Motor

Y2 " Hydraulic Hose, 457

Y2 " X 27 Extra Heavy Black Nipple,
2 ysed

Y2 " Hydrauilc Hose, 8627

5/8" Hydrauiic Tube
5/8" Hydraulic Tube
5/8" Tee Union
5/8" Hydraulic Tube
578" Hydraulic Tube
Va2 " Hydraulic Hose, 56"
V2 " Hydraulic Hose, 567
Y2 ¥ Hydraulic Hose, 457
3% " Hydraulic Tube
Restrictor Valve, FI08, Pneutrot
5/8" Hydraulic Tube
5/8" Mydraulic Tube
Buikhead Union
Hose
Bulkhead Tee
Y2 " Hydraulic Hose, 207, 4 used
Hydraulic Cylinder, LC4x6sp, 2 used
Repair Kit, XL4
Pin with Keeper, 8 used
Y2 7 Steel Coupling
Female Bulkhead Connector,
2 used
80 ° Maie Elbow
2 " Male Connector
v, ” Male Connector, 4 used
Straight Thread Connector with Q"
Ring, 7 used
Valve, SP 4-4 NR Gresen
5/18" x 22 " NCHT Cap Screw
Clevis Pin, “a " x 12 ", 2 usec
Connecting Link, RC&0, 2 used
Vaive Lever, 2 used
Straight Thread Connector with »O"
Ring, 2 used
LISTED NOT SHOWN
%" Ciamp, 4 used
38" Clamp
" Clamp
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REF.

WO~ G U Ie 5 R =

CONTROL PANEL (FRONT) HYD 0003161

PART
NOC.,

SCCO000205
03-180

HY 05405054
HYD3708040
03y-720
HYD3100064
VLVORD1075
PPEOOOOT0S
HYD5205080
HYD5405034
01-503
HYD5755032
HYDB40%056
HYD3853060
TBEQGOB502
01-514
HYD3409040

HYD3309040
HYD5755054
HYD3269044
PLTO007989
FOOC6E71
VLV4s51184
ELCOO15019
VLV495TR1S
ELCCO15018
HY 23959040
HOS0008463
HYDB515054
VLV0000006
HYD5315054
VLV0C04813
03-142
BKTOD07992
HYDS524050
HYD&325050
HYD5515064
HYB55129030
SPCO0NY0ES
HY{$7239040
HYD3152020
HYD3109042
TBE 0008497
TBEQCO8493
TBEQOOB499
T8BEQOCB783
TBEQOCB4285
TBEOCOB498

TBEC008424
TBEDOOB496
TBEQOOB501
TBEJO08500
TBEQQO8762
HOS0008470
TBEDOD8785
PPE5000200
HY 3559040
CLPOO01050
HY D5205034
TRECQOOB95T
HYD5405033

DESCRIPTION

8716 x 1-37/4” NCHT Cap Screw, 4 used
Bax with Cover

a0° Male Elbow, § used

1/2" Tee, 3 used

1/2" Close Extra Heavy Black Nipple, 7 used
Steel Bushing, 3/4" x 1/2, 2 used
Seauence Valve, RD1075 Doualas

3% Close Nippie

Maie Connector, 3/4" x 3/4"

90° Male Connector, 3/8” x 1/2", C5405 x 6 x 8
1/2" Check Valve, 2 used

3/8" x $/4" Male Run Tee, CE755x 6 x 4
30° Maie Elbow

3/4” Steel Cross

174" Hydraulic Tube, Sequence Valve

Relief Vaive, 1500 PS|

S0° Steel Eibow

1/2" x8% " Extra Heavy Black Pipe

1/2* Szeel Coupling

5/8" x 1/2" Male Run Tee

1/2" Straight Thread Adapter, W/"0" Ring (4 used)

Valve Mounting Plate

5/8" JIC Male Connectar, 3 used

Solenoid Valve, VLV48927T.8.42-12
Solenoid Coii Cniy

Solenoid Vaive

Sotenoid Coil Oniy

1/2" Steel Cross

Hose 1o Tie Arm Cyl

90° Eibow W/"0” Ring {2 used)

Counter Balance Valve

Connector, Straight Thread W/“'C"” Ring {2 used)
Double Thread Solenoid Valve, 4813-12VDC
Solenoid Coil Only

Tube Support

Buik Head Nut, 5/8" Buik Head Nut

5/8" Butk Head Union

3/47 x 90°, "0 Ring Eibow

Cap, C5129 x 6

Spacer, 4 used

Plug, Straight Thread W/*Q" Ring {2 used)
1/4"" Hex Head Plug

Steel Bushing, 1/27 x 1/4"

B/8’ Hydraulic Tube, Pusher Valve to Tie Arm Valve

5/8" Hydraulic Tube, Pusher Valve
5/8" Hydrauiic Tube, Pusher Return
5/8" Hydrauiic Tube

5/8" Hydrautic Tube, Side Mast Valve to Balance Vaive

5/8" Hydraulic Tube,

5/8" Hydraulic Tube, Tie Arm

5/8" Hydraulic Tube, Tie Arm

5/8" Hydraulic Tube, Side Mast Valve
6/8" Hydraulic Tube, Sequence Valve
578" Hydraulic Tube

5/8" Hydraulic Hose

3/4" Hydraulic Tube

1/27 x 2" Nipple

45° Elbow, 35568 x 8

1/2' Clamp

Mate Connector, 5205 x 6 x B

Fube

90° Male Elbow, 5408 x 6 x 6
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REF.

PART

NG.
HYD5208060
HOS0008471
PPEOO41000
PPEODQ1CQD
HYD5205070
PPET0006C0
HYD3109076
PPEQOQO750
HYDE275060
WESD011250
HYD5324060
TBEODOB614
TBEQDOBG15

REAR CONTROL PANEL HYDRAULICS~HYD0003162

DESCRIPTIUN
%" Straight Male Connector
17" Hydraulic Hose, 29%"
1** Standard Black Tee
1'" Clost. Standard Biack Nipple
1'* Straight Male Connector
1" x 6" Standard Black Nipple
Steel Bushing, 1" x %"
%' Close Standard Black Nipple
%' Female Bulkhead Connector
1-1/8' External Star Lock Washer
%" Bulkhead Nut
%' Hydrautic Tube, Return Line
%" Hydrauiic Tube, Return Line

REF.
NO.
14
i5
16
17

25

PART

NO.
SUPQDG7995
PPE0100900
HYD4404070
HYD7230040
HY 32639044
HYD5405064
HYDE515064
TBEODGB766
HOS0008463
08-121
HOS50008487
PPE1251001
HOSC008489

DESCRIPTION
HRear Valve Plate Support
1" x 90° Standard Black Elbow
1" Hose Nippie
%" Straight Thread “G” Ring Plug

%" Straight Thread “0" Ring Adapter

809 Male Eibow

%" x 909 Straight Thread 'O Ring Slbow

%" Hydraulic Tube

%" Hydraulic Mose, 18"
Hose Clamp

1" Return Hose, 18"
Bushing, 1% x 1~

%' Mydraulic Hose, 14%"

LISTED BUT NOT SHOWN

NCHO003750
SCCo00302
WLKO003750

3/8" NC Hex Nut, B used
3/8” x 1" NCHT Cap Screw
3/8" Lock Washer
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HYDRAULIC PUMPS

REF, PART REF. PART
NQ. NO. DESCRIPTION NO. NO. DESCRIPTION

] C 0008554 Pumg Drive Adapter, |HC 25 * Snap Ring

2 BKTO005688 Fiiter Bracket, AC 26 ) Bearing Cup

3 BKTOGOS831 Filter Bracket, IHC & JD 27 * Bearing Cone

4 Z2Z 0000406 Mk A x 1 Key 28 AC 4023925 Shaft

g 05-236 Pump Drive Adapter, JD 29 AC 4024630 Pump Drive Assembly, AC

6 05-237 End Yoke, 2 used 30 HOS0008482 %' Hydraulic Hose, |1HC & JD, 83"

7 5-238 U Joint Kit, 2 used 31 HOS0008481 4" Hydraulic Hose, |HC & D, 49~

8 05-241 Yoke 32 HYDS515044 %" x 90° "0 Ring Swivel Adapter

g 05.240 Dust Cap Kit 33 HYD8515046 %' x 90° "0’ Ring Swivel Adapter
10 05-239 Spiine Yoke 34 01-628 Hydrauiic Pump, 1HC & JD, 3YD56, 00
11 05.807 Pump Drive Assembiy 35 HYD3269088 1% Straight Thread 0" Ring Adapter
12 HYDCOG6616  Hose Nipple 36 PPEO001500 1% Close Standard Black Nippie
13 PPE1250900 1L a7 PPEQ1508C0 1% x 809 Standard Black Elbow
14 HYD5315054 ¥ Straight Thread, “Q"" Ring Conn. 38 HYD1501800 1% Hose Nipple
15 HOS0008465 %' Hydraulic Mose, 34" 39 06121 Hose Clamp, 8 used
16 HOS00068464 3’ Hydrautic Hose, AC, 43 40 HOS0008528 12" Hose, AC, 18"
17 HMYDB5158064 1" % 90° Straight Thread, “0O” HOS00085386 1% Hose, JD, 38"

Ring Elbow 41 01635 Filter with Element, FS 252.1008 Gres-

18 AC 4026549 Gaskert 42 01-83% Fiiter Element, K 2319-25 Gresen
18 AC 0923817 0" Ring 43 01.827 Mydraulic Pump, AC, 2YDSE'OYDRE
20 AC 4023052 Nut 44 HQS0008537 1% Hose, JD, 76~
21 ‘ Bearing Cone HOSC008539 172" Hose, AC, 66"
22 * Bearing Cup
23 AC 4027293 Housing " SOLD ONLY AS SET
74 . Snap Ring AC 4357288 Bearing Set, inctud:ng Bearings ana

26
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Ref. No.

°

D0~ & k) —

—
- 3

12
13

14
15

«TA,

Part No.

HYDE385050
HYD3709040

FB671
HOS 0014601
PPES000300
HY 3268044
HOS 0011035
HYD&87070680
HYD5515054

TRWHFB4018
TBE 0014168

HYD5408050
01-514

HYD3109042
HYD3153020

HOS 00C8481
HOS 15949

STEERING HYDRAULICS

Description

45 degree male elbow C53585 x 10 WH.
Tee C3709 x 8 WH

Male Connector C5205 x 10 WH
Female Swivel OBU-610 % x 15" hose
Y: x 3 nipple

Female pipe adapter ©3269 x 8 x8
Femaie swivel 37% AC Hose, 53" J.D. Hose
Swivel nut branch tee C8707 x 10 WH
80 degree efbow C5515 x 10 x B WH
Steering gear assembly TRWHBG4001
5/8 hyd tube

Seal Kit

90 degres male ethow C5405 x 10
1800 psi relief valve

Y2 bushing C3109 x B x 4
% hex head plug C3159 x 4

Hose J.00 53"
HOSE JD 45~
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REF.

mhuw—‘%

-~

[o.4]

T

PART

NO.

F Q005031
F 0005032
06-124

F 0006292
17-199

02-157

17-204

17-211
SHF4037233

TRWHF 64001

TRWHB64001
ARM8421002

STEERING ASSEMBLY

DESCRIPTION
Steering Cofumn Cap
Steering Column Cap Holder
Nut, Steering Column, 13/16" - 20
Steering Wheet
Steering Shaft, Upper,
08 9138 2500 TRW
Bearing, 7/8" Flange, FLCT Fafnir
Fiexibie Coupling and Shaft Assem.
bly,
Universal Assembly,
403708-A1 TRW
Universal Cross Kit
Steering Shaft, Lower
Steering Gear Assembly,

Seal Kit for 17-804 Gear
Steering Arm,

28

PART

NO.

NCE 0007500
17-231
06-147
17-226
17-232
19-354
17-218
19-355
§2188
17-213
17-214
17.218
17-206
TRW403795
SMSQ000815
WLKC002500
TRW403795

SCCoco08 4
WLKGOG7500

DESCRIPTION
3% UNC Nut
Rod End, RH, 269-2158
Clamp
Drag Link
Rod End, LM, 269-2159L
Steering Arm, 3133P1030
Castilfated Nut, 7/8" - 14
Key, 16 x 204
Piilow Block Bearing, 7/8 PBS Fafnir
Seal, 632313 TRW
Butteon, 085028 TRW
Washer, 8/684° x 3/8", 02 8308 TRW
Pin, 040071 TRW
Shell Assembly,
Screw — %" .28 x 3/8" Hex Head
%" Lock Washer
Clamp Assembly,

% x 4 UNC Cap Screw
% Lock Washer




REF.

mmhwm-—-g

10
1"
12
13
14

PART

NO.

F 0005554
18-122

F 0001002

F 0001003
5CC0000203
SCC0000103

NCED002500
F 0005861
18-189
18-124
NFH0O002500
WES0002500
F 0005207
18173

MANUAL CONTROL LEVERS

DESCRIPTION
Knob, Throttie Lever
Lever, Throttle
Conical Washer
Friction Disc
8/16" x 1%" NCHT Cap Screw
%’ x 14" NCHT Cap Screw,
3 used
% NC Lock Nut, 3 used
Cable Clamp
Cable, Throttle, 56"
Foot Throttle
%" NF Nut, B used
%' Star Washer, 2 used
Ball Joint, X" NF AH, 4 used
Throttle Rod

29

REF.

NO.
15
16
17
18
19
20
21
s
23
24

25
26
27
28
28

PART

NO,

F 000994

F Q004088

F 0004067

F 000895
NCE0O03750
18-126
SCCo000304
MNT11544
FT 0000141
18-147
18-192
18-195%
18-196
04-109
05.110
18174

DESCRIPTION
Shield, 2 used
Bushing, 2 used
Roler, 2 used
Plate, 2 used
3/8" NC Lock Nut, 3 used
Lever, Throttie Cross Shaft, 2 used
3/8" x 1%" NCHT Cap Screw, 3 used
Throttle Red Bracket AC
' Set Coliar, 2 used
Throttle Cross Shaft,
Throttle Cross Shaft, JD
Thrattle Rod Bracket, JD
Throttie Rod Bracket, JD
Spring, 525 Winks
Chain
Accelerator Rod

LISTED BUT NOT SHOWN

BKTCO09258

Throttle Lever Bracket



REF.

— e — z
L.JN-—*O(.DQ‘)\IG)U’I-P-&)M—‘O

14

15
16

PART

NO,

F 0000172
BRGO181491
SHTO006204
NFHOC03750
ZZ 0000404
SHT00Q7045
SCCOC00304
NCEQCQ3730
F 0005055
SHTCO07068
NCEOCO5000
18-146
SCCO0D05Cs

F 0006212

NFHODCS000
18-157

MFLOCOS000

TRANSMISSION SHIFT MECHANISM

DESCRIPTION
3% Set Coltar
Bearing, Shift Rod, 2 used
Lever, Shift Rod
3/87 NF Hex Nut, 3 used
Key, 3/18" x 3/16" x 13"
Shift Rod
3/8” x 14" NCHT Cap Screw
3/8" NC Fiber Lock Nut, 5 used
Knob, Shift Lever
Shift Lever, Top Unit
%' NC Fiber Lock Nut, 2 used
Spacer, B used
% x 2 NCHT Cap Screw,

2 used
Rod Endg, ':" NF, RH, Female,
TM-8N Sperico

1B NF Hex Nut, 3 used
Linkage Rod, Transmission

Forward Movement
“WIONF LF Hex Nuz

3C

REF.
NO.
18

19
20

PART
NO.
02120

18-153
SCC0000307
18-182

22 0300406
18-140

ZZ 0000708
SCCantosoz
18-141

F 0000440
18-142
B1.J0000109
B1.JC001090
18184
NFELOJ03750
18-143

F 0005992
18-168
SHTO039568
18-149

DESCRIPTION
Rod End, %" NF, LH, Fematle,
TML-BN Sperico
Lever, Shift Shaft
3/8" x 21" NCHT Cap Screw, 3 usec
Mounting Brackes, Shift Shafr
Key, %" x %" % 1"
Shift Shaft
Rofl Pin, %" x 27, 3 used
3/8” x 1" NCHT Cap Screw, 4 used
Shift Shaft Extension
Ferruie, 4 used |
Pivot, Shift Lever
Ball Joint, 3/8" NF, RH
Ball Jont, 3.8 NF, LK
Linksge Rod, Side Movement
38" NF, LH Hex Nut
Shifr Link
Rod End, %' RH Mate, TRE8M
Shtfr Lever
Boot, Shufr Laver
Bearing, Snift Red







REF.
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PART

NO.
GRLOOCE730
17176

CWL 0014523
COVv0009843
F 0006108

F 0000853
17179
17-139
17-178

F 0007168
PLTO0O7548
F 0001589
SCCoeoo0208
HCDOGI3702
DSHO013447
C5L0009387
F 0005949
17-144
04-122
0B-110
LINDGOS132
17.235
LINCOOB268
CSL0006502
F0005948
DCK0O011858
SUPQ013722
17-180
SUPQ013676
DCKO007960C
CWL 0014585
17-180
sSuPgze?
17-18¢9
COovo0oosese2
DCK 0013833
17-140
DCKQ008048
HAN2399
17-133
17-136
$TPOOQ70ES
BKT0013704
BKTOD013675
17-128
TUB1752500
HYDO0006890
17-141
17-142
17-132
17-134
F1LOG10008
F NCOG268

F 0008857

F 0006267

F 0006857
TNKQDQ7422
17-238

F 0001889

F 0005950
17-128

F 0005948

DECK AND ENGINE HOOD 1981 DEH 0063161

DESCRIPTION

Griit

Grilt Extension

Cowl, Front Section

Radiator Cap Cover

Latch

Latch

Hinge Plate, Hood

Hinge, Hood

Hood:

Hood Latch

Compression Plate

Rubber Pad, 6 used

5/16 x 1¥2 NCHT Cap Screw
Hood Support, AC & JD

Dash

Console Right Side

Gasker, Fuel Gauge

Swivel Arm Return Spring Bracket
Spring

Chain, 2 used

Side Maiding Cansol Lining
Control Panel Electric

Hear Molding for Consol Lining
Consol, Rear Section
Fuei Gauge

Control Panel

Fear Hood Support
Conscie Frant

Rib, Platform Center
Front Deck Support
Shieid

Deck Mount Rib Front
Fender Bracke!
Conscie Side, LH Side
Steering Shaft Cover
Operator's Deck
Connecting Angle
Consoie Side, LH Rear
Hand. Rail CRA-170F
Tank Rail, R
Spacer, Tank Mounting Rail

Step, 2 used

Rear Deck Support

Bracket, Tank Rail Support

Tank Straps, Fusl, 2 used

Tub Drain Tube, 1/4" x 1-3/4"

VLV 3400 x 2, ABBS0, Shut.off Vaive
Anchor, Tank Strap, 8 used

Bolt with Nut, Tank Strap, 8 used
Tank Rail, LH

Tank Straps, Hydraulic, 2 used
Filler Breather Assembly

Fiiter Cap, Hydraufic Tank
Gasket for Filler

Screen for Filler

Gasket for Filler Cap

Hydraulic Tank

Tower Brace

Cap, Fuel Tank

Filter Screen, Fuei Tank, Opp.
Fue! Tank

Gasket, Fuel Gauge

{2 used)

Not Shown

MNTEBSEZ

32

Dcor Hoider Mount






REF.

Al
11
12

13
14
15

16
18
19
20
21

23
24

26
27
28

PART

NO.
PPEOD2012E
19-142
19-141

19-140
19-13%

19-187
TBEQCOB574

ZZ0000406
ZZ0C004G7
02-157
8CC0000208
01-526
01-527

01-803
01-807
01-862

01-863
01.812

01-802
NFHGQ004375
01-864

07-114
SHF0008581
BKTO007416
F 0QG7247
BKTC007484
06-126
08-125
NCHO0C3750

BRAKE AND CLUTCH

DESCRIPTION
18" Square Head Black pipe plug
Adapter, Stop Light. F3474 Wagner
Washer, Stop Light Adapter, F802
Wagner
Adapter, Stop Light, F2678 Wagner

Washer, Stop Light Adapter, F803 _

Wagner

Brake Master Cyilinder. F27304.
Wagner

Y " Brake Line, Cylinder to
Vacuum Booster

Key, %" x % "x1”

Key, " x Y "x1%”

Bearing

51187 x 2" NCHT Cap Screw
Brake Lever Lock, BBOS Mico
Repair Kit for §1-526, 02.600-001
Mico

Brass Malie Connector, 200 x 4 WH
Ve " x 90° Elbow, 400 x 4 WH

Ya " Brake Line, Lock to 9C*
Bulkheag

Y " Brake Line, Lock to T Block
Y2 * Bulkhead Union Etbow, C8525
x 4 WH

Brass Fitting, 7708 WH

718" NF Hex Nut

Ya " Brake Line, Bulkhead 80° to
Bulkhead Tee

Set Coilar, 7/8"

Pivot Shaft

Clutch Shaft Bracket

Bushing

Brake Pedal

318" Clevis Pin

3/8” Clevis

378" NC Hex Nut, 4 used

a4

REF.
NO.
29
30

Ky
32

33
34
35
36
37

38
is)

4C
41

42
43
44
45
46
47
43
49
50

51
52
53
54
55
56
57
58

59

PART

NO.

18-151
SCCo000303

15-148
SCC0000203

F 0005979
TBEOOCES73
04-111
BRK11723
01-861

01-804
01-858

LEVCCO7017
01-856

0007015
NF.J0006250
19-1891

F 0006212
SCCo000508
220000408
18-202
LEVCOO7413
01-857

RODO007417
RODY495
08-131
19-158
01-808
01-860
01-859
FO00s212

BRKO011722

DESCRIFTION
Push Rod
387 x 1% " NCHT Cap Screw.
4 used
Pedal Extension
516" x 1% " NCHT Cap Screw,
4 used
Pedat Pad
via ¥ Tube. Block to Vacuum Poster
Spring
Spring Bracket
14" Brake Line, Bulkhead Tee to
Left Front Brake
Bulkhead Branch Tee, C5725 x 4
Wi
Ya " Brake Line, Rear T Block to
Rear Axile
Clutch Pedal
'. " Brake Line, Bulkhead Tee to
Rear “T" Block
Clutch Lever
58" NF Jam Nut
Brake Hose, F4000 Wagner
Rod End, TM-8N Sperico
Ve" x 13 " NCHT Cap Screw
Woodrutf Key, No. 808
Clutch Shaft
Clutch Lever
“ " Brake Lien, Rear "T" Block to
Right Front Brake
Ciuteh Red
BW Rod 9487
Spring Lock, 5188 WH
Brake Line Suppont
Brass Fitting, 7734 WH
% " Brake Line, Lef Rear Brake
4 " Brake Line, Right Rear Brake
Rod End

Spring, Bracket



3%



REF.

tcm-.xmmaww—-g

VACUUM BOOSTER AND PUMP

PART

NO.
SCCooeoses
19-322
18128
19-143

F 0006828
03-132
HYD3409030
01-719
HYD3509030
FT 0000183
06-136
18-280
PPEQOS0450
01-807
03-130

FT 0000530
PPETE03750
01-718
NCHO0GZ500
18-317
19-162
19-279
PPEQ020250
19-184
BRCooo8S12
BRC0008564
08-243
05-244
SCCo000303
JD 0008041
HYD3109043
18-220
01-720
HYD3408040
19-316

ZZ 0000439
05-216
NFC0005000
HY 0056020
HYD3359030
HYD3220043
BKTO008427
BKTC0O08510
19-280
01-810
19-222
19.223

DESCRIPTION
378" x 1'% NCHT Cap Screw, 4 used
Maounting Bragcket for Vacuum Tank
Linkage Rod, %' x 184"
Vacuum Tank
Drain Plug
Oii Sending Umig, 3535 SW
3/8" x 900 Steef Street Eibow
3/8" x 4" Extra Heavy Black Nipple
3/8" x 90° Steel Eibow
3/8" x 2" Haose Coupler
Hose Clamp
Vacuum Hose, %27 1D x 13"
%' % 452 Street Elbow, 8 used
%' % 90° Brasy Fitting
Stop Light Switch, SL 134 Echiin
Breather
3/8" x %" Pipe Bushing
3/8"" Close Extra Heavy Black Nipple
" NC Hex Nut, 4 used
Vacuum Booster Brace
Vacuum Booster, C464 K Midland
Vacuum Hose, %' x 78"
% Plug
Vacuum Check Valve, C11475 Midland
Vacuum Pump Bracket Brace, AC
Vacuum Pump Bracket Brace, JD
Drive Belt, AS2, AC
Drive Belt, A71,JD
3/8” x 1% NCHT Cap Screw
Fue! Pump Cover, D
%" x 3/B" Steef Bushing
Filter, BK 18249 Bendix
%" Close Extra Heavy Black Nipple
%" x 909 Steei Street Eibhow
Vacuum Pump, 2500948 Bendix
Woodruff Key, No. 80
Sheave, Vacuum Pump, JO & AC
%" NF Castellated Nut
%" Tee Adapter
3/8" x 459 Stee! Street Elbow
Brass Bushing, A" x 3/8"
Vacuum Pump Mounting Bracket, JD
Vacuurn Pump Mounting Bracket, AC
Return Hose, A" x 137
4" Hase Fitting, 48" x 4" x 4" WH
Oil Line, 44, JD
Gil Line, 30", AC

36




37



REF.

17

18
18

g
O 8 PO s )

PART

NO.
RSF1387C

F 0004027
PLT0073471
SHF0008100
SCC0000308

WLKCO03750
NCHO0003750
SUPGC73480
SUP0073481
F 0000129
ARMOCO07633
F 0000747
SUPQOQ7787
NCJ0007500
NCHO007500
07123
CHNQ0O80250

05-212
BKTOCOE788
SCCoot0302
WLKD003750
NCHC002750
SFL0C00802
WLKOG05000
WAS000B448
PLTO008046
TOWO0024061

MAIN FRAME AND BED

DESCRIPTION
Main Frame
Busing, 4 used
Guide Plate, RH
Safety Latch Shaft, BH
38" x 2% " NCHT Cap Screw,
2 used
318" L.ock Washer, 2 used
38" NC Hex Nut. 2 used

Bed Support Angle, (Weld On), RK
Bed Support Angle, (Weld On), LH

Spring

Latch Arm

Spring

Pickup Hose Support Tower
Y% " NC Jam Nut, 2 used
37 NC Hex Nut, 2 used
Anchor Bolt, 2 used

Drive Chain, No. 80, 250P,

2 used

Connecting Link, No. 80, 4 used

Vaive Mount

- 3B" x 17" NCHT Cap Screw

318" Lock Washer
3/8" NC Hex Nut

Ve " x 1" NFHT Cap Screw, 2 used

2 " Lock Washer
Washer

Hose Mount Plate
Tower

38

REF.
NO.
21
22
23
24
25

28

27
28

30

31
32

35

36
37
38

41

PART

NO.
PINOOG7830
PLT0073470
ARMOCO7522
SUPCOC7994
SCCO000503

WLKOC03000
NCHO0005000
18-142

F C001007
16-141
PLTO007289
16-14C
BKT0007498
SUPQOCTE95
RSFCO07848
TRKDCO7376
8C00000502

WLKG005000
NCHO00SC00
SBHO000504

SPCO00B03E
ANCOQC7256
16-126
16127
16-125

DESCRIPTION
Pivot Pin, 2 used
CGuide Plate, LH
Laich Arm, LM
Valve Mount Plata Support
Ya"x 1% " NCHT Cap Screw,
4 used
2" Lock Washer, 4 used
V2" NC Mex Nut, 4 used
Valve Cover Holding Bracket.
2 used
Knob, 2 used
Valve Cover
Vaive Mounting Plate
Hinge, Valve Cover
Hose Ree! Mounting Bracket
Rear Valve Plate Support
Bed Assembly
Track Extension

V2" x 17 NC Flat Head Socket Cap

Screw
Y2 " Lock Washer
Ya " NC Hex Nut

Y2 " x 1%2 " NC Button Head Cap

Screw

Spacer. Rear Chain Anchor. 2 used

Push Qff Chain Anchor

Pump Guard Bracket, RH, Weld On

Pump Guard

Pump Guard Bracket, LH, (Weid On:



PART

NO.

01-807
05-140
06-118
05.210

F 0000760
05-211
05.212

F 4000883
06-219
sCcoocosos
2Z 0000103
02-745
05-214

DESCRIPTION
Hydraulic Motor, MAB-18-002 Ross
Sprocket, 60B13-6 Spline, 1”7
Snap Ring, 5100-100
Chain
Connecting Link
Chain
Connecting Link
Idier Pulley
Sprocket
%' x 2% NCHT Cap Screw
Zerk, 1/8" NPT
Bearing, 3 used
Sprocket

39

SOS“ODESOO

NCJ000E0C0
SCCOoo0o810
SPKG128012
F ooeo72
ZZ C0o044n

SHFC007534
SHDOOG7447
02112

F 0001385
PUS0007472

DESCRIPTION
%A x 17" Square Hezd Set Screw,
3 used
' Jam Nuz, 3 used
%" x 3" NCHT Cap Screw, 4 used
Sprocket W/ Bearing
i Set Coltar, 4 used
Key, 38" x 3/8" x 24"
3 used
Shaft, Load Pusher
Shield, Load Pusher
Roller, 4 used
17 Nut, Fiber Lock
Pusher Frame



REF.

prd
WONAD O &t — O

PART

19-90%
19-209
19-124
19-214
19-215
19-218
19-120
19-212
19-125

DRIVE LINE

DESCRIPTION
Drive Line Assembly
Flange Yoka, 3-2-429 Spicer
Journal & Bearing Kit, 5-160X Spicar
Slip Steeve Yoke, 3-3-118X Spicer
Cork Washer, 3-16-53 Spicer
Steel Washer, 3%;-15-53 Spicer
Dust Cap, 3Vz-14.39 Spicer
Drive Line Shaft DRV15658 Drive Shaft
“U" Bolt Assembily, 3-94-18X Spicer

4Q






REF.
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PART

NO.
AXLOCO7505
19-255
19-258
19-233
19-268
19-265
19-232
19.252
19.235
18-236
19.237
SHM2203201
SHM2203200
19-259
19-240
19-241
ARM3133117
19-256
18254
19-2583
19-238
19-239
19-257
19-914
19-915
16.272
19-275
18-273
19-274
19-243
19-247
19-244
19-245
19-248
19-267
19-268
18-250

FRONT AXLE

DESCRIPTION
Axle Center
Nut
Cross Tube Arm
Cross Tube Red End, RM
Cross Tube Clamp, 2 used
Cross Tube
Cross Tube Rod End. LH
Screw. 4 uysed
Steering Knuckle Cap, 2 used
Gasket, 2 used
Knuckie Pin, 2 used
Shim, 1010, 22035201
Shim, 008, 2203R200
Thrust Bearing
Draw Key
Draw Key
Steering Arm
Key, 4 used
Retaining Lock, 2 used
Plug, 2 used
Steering Knuckie W/Bushing, LH
Steering Knuckle W/Bushing, RH
Cross Tube Arm, LH
Complete Brake Assembly, LH
Complete Brake Assembly, RH
Wheel Cylinder
Rear Brake Shoe
Spring, Brake Shoe Return
Front Brake Shoe
Wheel Bearing Qit Slinger

Rivet, Knuckle and Brake Assembly

Qil Seal W/Wiper Assembly
Wheel Bearing Cone, tnner
Wheel Bearing Cup, inner
Wheel Stud, LH

Wheel Stud, RH

Brake Drum

REF.
NQ.
34

35
36
37
38
39
40
41

61

PART

NO.

19-269
18-27C
WHL0014314
TIR0151958
19.264
19-282
18-263
18-271
18-260
19-261
19.249
19.248

22 0000101
RSFCO073114
NFEQO08750
RSF0007310
SCCC000108

NCE0D02500
SPCO007333
SFC0000817
PLT0075120
RSFO007312
HSF0007313
PLT0O75131
WHL1518580
SPG142401
SPG142402
5PG142403
SPG142404
SPG 142405
SPG142406
SPG14240
NFHO00750C
ZZ 0000104
SCCCo00510
NCEQQ05000
19-109

DESCRIPTION
Lug Nut, LH
Lug Nut, RM
Wheel
Tire. 15x18.5, 8 ply
Cap Screw
Hub Cap
Gasket, Hub Cap
Wheel Hub
Axie Nut
Washer
Whee! Bearing Cone, Quter
Wheel Bearing Cup, Quter
80° Zerk, 6 used
Spring Bolt
718" Fiber Lock Nut, 5 used
Spring Shackle
Ye" X 2%2 " NCHT Cap Screw,
4 ysed
Ve " NC Fiber Lock Nut
Spacer
%" % 8" NFHT Cap Screw
Front Spring Plate Assembly. LH
Spring Boit
Spring Bolt, 4 used
Front Spring Plate Assemply, RH
Tire and Wheei Assembly
Top Leaf for Spring
2nd Leaf for Spring
3rd Leaf for Spring
4th Leaf for Spring
Sth Leaf for Spring
Bottom Leaf for Spring
Front Spring Assembly
%" NF Nut, 16 used
Zerk, 4 used
Y2 " x 3" NCHT Cap Screw
Yz " Fiber Lock Nut
Valve Stem






REF.

OB

—= OO m~Mn

PART

NO.
WHLOC40185
RCD0013856
19-159
ETNOQ37888
ETNOC37888
FOQG1720
19-109
NFJ0007500
NFHO007500C
19-183
18-115
AXLO0076%4
AXL 0687991
WAGQO075334
WAGQO075335
WAG0024489
WAGO0688827
WAGD019148
WAGD013149
ETNGO14571
ETNO042002
ETNQO35278
BRGO000493
ETNO099598
ETNQO50443
STDOOCC109
ETNOOS0432
BRK31205231

REAR AXLE ASSEMBLY

DESCRIPTION
Wheel and tire assembly
Axie rod, 8 used
Brake line support
Wheel nut LH
Wheel nut R
Vent
Valve stem
¥ " NF hex jam nut
% " NF hex nut
Motor only-2 speed shift
Two speed shift unit with motor
Axle complete with pads
Axle housing only with pads
Brake assembly LH
Brake assembly RH
Wheel cylinder
Brake shoe, set, 2 used per wheel
Brake spring, 2 used
Brake spring, 2 used
Tapared dowell, axie shaft, 18 used
Oil seal, inner
Bearing cone, inner 485AX
Bearing cup, inner, 483
518" NF lock nut
Washer
Stud, 2%, NF and NC, W96 Leland
Qil slinger, 50432
Brake drum, 03-120531
Daton Walther

44

REF.
NO.
25

26

27
28
29
30
31
32
33
34
35
36
37
38
38
40
41

42
43
43A

5&58

PART.

NO.
ETNGO55182
ETNOOS9 181
ETNOOS0437
ETNCOS50436
ETNQC38520
ETNOC3CE89
ETNT012186
ETNCC30714
ETNOG38997
ETNOG368480
ETNOC58502
ETNOC75184
TIR4019195
WHL0030872
PLTCO13850
PLT0013851
18211
PLTC013854
SCC0000212

NCEDQC3125
ZZ 0000101
PINOG13860
PINQOG13866
SCCO000211

NEJOCOB750
SHK0013800
SPCOO13858
SPC0013865

DESCRIPTION
Wheei stud, LH
Wheel stud, RM
Wheei hub W/Stud boits, RH, 50437
Whee! hud W/Stud bolts, LH. 50438
Bearing cup, outer
Bearing cone, outer
Mub nut, 2 used
Hub nut lock
Nut with oii seal, 2 used
Gasket, axle shaft, 2 used
Axie shaft-RTN 111348
Nut, axie shaft stud, 16 used
Tire, 40x19x19.5-12 ply, ND duplex
Hear wheel, 10 hole
Top axle plate, RH
Bottorn axle plate, RH
Soring, 2 used
Top axle plate, LH
5167 x 32 " NCHT cap screw,
4 used
516" NC fiber lock nut, 6 used
80° Zerk, & used
Shackle spring pin
Spring anchor pin
516" x 3% " NCHT cap screw,
2 used
718" LUNF Esna jam nut
Spring, shackle, 2 used
Spacer front shackie, 2 used
Spacker rear shackie, 2 used






54
g5
86
57
58
59

61

REAR AXLE DIFFERENTIAL BREAKDOWN

PART

NO.
ETNQOCS0536
ETNOQ14570
ETNOQS0873
ETNDO13377
ETNOO76330
ETNOC14950
ETNOGCS803
ETNGG15094
ETNOG44358
ETNOO27860
ETNOC18346
ETNOOE5515
ETNQ023130
ETNOO15050
ETNOO25967

* 3 o o3 ® @

ETNCO27880
ETNC0O14835
ETNGO27875
ETNOG74023
ETNOC43269
ETNOOSE800
ETNOG27855
ETNOO60528
ETNOQ27876
ETNOO15082
ETNDQ74022
ETNGO74021

ETNOO014848
ETNOGC2820
ETNOG718C6
ETNOGE7815
ETNOOB7814
ETNOOCS787
ETNOD4T7388
ETNOO78400
ETNOO32425
ETNCO64085
ETN0035585
ETNOO7B401

ETNGDGE3028
ETNDO15828
ETNCO33899
ETNQO41568
ETNDO41583
ETNOO42055
ETNOG12495
ETNO045461

ETNO0B62829
ETNO054582
ETNC062830
ETNO0Q54463
ETMO067317
ETNCO295T
ETNOO30800
ETNDOBASS
ETNOG79470
ETNOOY2204
ETM0O095204
ETNO014254

DESCRIPTION
Lock Wire
Cap Screw
Cotter Pin
Adjuster Lock, RH

Ditferennial Carrier Housing Assembly with Bearing Caps

Difterential Bearing Adjuster, RH
Differential Bearing Cap, RH
Difterential Bearing Cone, RM
Bolt, Gear Support Cases to Gear
Gear Suppart Case, RH Haif
Support Case Thrust Washer, RH
Differential Assembly

Lock Wire

Cap Screw

Differentiai Case, RH Half

Side Gear Thrust Washer

Side Gear, RH

Side Pinion Thrust Washer

Side Pinion

Spider

Side Pinion, LH

Side Pinion Thrust Washer
Differential Case with Ciutch Plate Pin
Idler Pinion Pin

Idler Pirion

High Speed Clutch Plate
Support Case Thrust Washer, LH
Drive Gear and Pinion, Matched inciuding Nut
Gear Support Case, LH Haif
Lock Nut

Differentiat Bearing Cone, LH
Differenuial Bearing Cup, LH
Differential Bearing Adjuster, LH
Slide Cluteh Gear, 2 Speed
Adjusting Lock, LH

Cap Screw

Carrier Gasket

Cil Trough Screw

Qi Trough

Expansion Plug

Shift Fork Shaft, 2 Spoeeo

Shift Unit Stud, 2 Speea

Shift Assembly

Shift Fork Seal and Spring

Shift Fork Seal Spring

Stud Flat Washer

Stud Nut

Piniorn Pilot Bearing

Piman Bearing Cone, tnner
Finion Bearing Spacer, 0.638"
Pinion Bearing Spacer, 0.623"
Assembly Yoke and Mud Slinger
Pinton Bearing Cup

003 Shim

005 Shim

010 Shim

020 Shim

030 Shim

P:rvion Caae with Cups

Lock Washer

Cap Screw

Cil Seai

Q:l Seal Retainer

Tarpanion Fiange Flat Nasher
Pevion Nut

Flat Washer

'SCLD ONLY AS KIT:

ETND10273¢

Chiferential Assembly Rapair Kit
48






TRANSMISSION

19-922 = = — - — & — = —~ . New Process 5 Speed
REF PART HEF, PART
NO NO, DESCRIPTION NO. NQ. DESCRIPTION
1 B 009747272 Snap Ring, 2 used 50 B 0097986 Retainer
2 8 0097844 Gear, M/S Low Speed 51 8 0092732 Gasket
3 20087874 Thrust Washer 52 8 0222736 Scraw
4 B 0097978 Gear W/Bushing, 2nd Speed 53 B 0097979 Washer, Counter Shatt
5 8 0097348 Main Shaft 5 B 0032795 Bearing, Counter Shatt, MRCEI0SM
[ B 0094458 2 and 3 Synchronizer 55 B 0092817 Thrust Washer
7 B 009798% Gear, 3rd Speed 56 8 0083544 Counter Shart Drive
8 B 0097998 Washer 57 g 0082496 4th Speed Counter Shatt
g B 0088003 Gear, 4th Speed 58 B Qoe2497 3rg Speed Counter Shatr
10 B 0095849 Gear, Synchromesh Clutch 53 B 00927186 Key
11 B 0086711 Snap Ring &0 8 0097847 Counter Shaft
12 B 0011564 4 and 5 Synchronizer 61 8 0084229 Spacer
13 B 00321484 Snap Ring 62 B 0091233 Rotler, 24 used
14 B 0091486 Washer 63 B 0094228 Spacer, Rear
15 B 0091233 Roiler, 14 Required 64 B Q081527 Screw
16 8 0089705 Main Orive 65 8 0020235 Seal, Main Shaft, 21120 C/R
17 8 0092695 Bearing, MRC21IMFG 66 B 0091924 Baolt, 4 used
18 B 0092106 Nut 67 B 0093161 Retainer, Main Shaft
19 B 0638309 Gasket 68 B 0093257 Gasket
20 B 0094809 Retainer 69 8 0423351 Screw
21 B8 0080128 Screw, 4 used 70 B 0038869 t.ock Plate
22 B 0091739 Shoulder Screw, 2 used 71 B 00893628 Speedometer Gear
23 8 0099009 Stop, Low Speed Gear 72 80092712 Bearing, MRC 308MG
24 B 0097342 Case Cover Only 73 B 0097982 Retainer with Race
B 0011383 Cover Assembly Complete 74 8 0091204 Gasket
25 B 0092719 Reverse Fork 75 B 0084227 Race, Cam Shaft
26 B8 0091221 Reverse Shifter Rail 76 B 0083769 Drain Plug
27 B 0091217 Low Lug, 2 used 77 B 0035886 Gasket, PTO Cover, 2 used
28 B 0091504 Spring, 4 used 78 B 00356862 PTO Cover, 2 used
29 B 0147491 Poppet Balls, 10 used 79 B 0423357 Screw, 12 Required
30 8 0091224 Fourth and Fifth Rail 80 B 0011650 Gear Case
k3| B 0093966 Fork, 4th and 5th 81 8 0444592 %" Plug
32 B 00914591 Lug, 2nd and 3rd 82 SCCOO00708 /8" x 1% NCHT Cac Screw, 4 used
33 8 0091239 1/8" Roll Pin, 7 used 43 B 0092794 Gasket
a4 B 0092779 Rai, 2nd and 3rd 84 B 0094816 Beil Mousing
a5 B 0092717 Low Rail 85 8 0092421 Washer Key, 2 used
a6 B 0081677 Fark, 2nd and 3rd 86 B 0092348 Yoke
37 B 0092718 Fark, Low 87 CLHO280280  Pressure Plate, JD Oniy
38 B 00827237 Bearing, Front, B1412 CLHOIZ198BW  Pressure Plate, AC & IHC
39 B 0092533 Reverse |dler Gear 28 B 0082345 Soring, Pull 8ack
40 B 0092534 Reverse Shift ldler Gear a9 B 0C93787 Sieeve Cnly
41 8 0093081 Thrust Bearing 8 00937¢8 Bearing
42 B 0082743 Bearing Race, B1816 90 8 0092429 Cluteh Pad
43 8 0097991 Retainer, Reverse Idler Gear 91 3 0095248 Companion Flange
44 B 0092822 0-Rina 92 CLHOOT1887  Cilyten Disc
48 8 0053078 Thrust Bearing Race 93 F 0005362 Piiot Bearing, 6205-2RSNR, AC & 14
46 B8 0029976 Thrust Washer BRGO0B3052  Piiot Bearing, JD
47 19-202 Shaft
48 F 0005389 Woodruff Key
49 B 0095276 Screw, 6 used

48



o 31HA U0
e N 33 ony 03
- i :

HOLIMS 11 TR
/xua.d HOLIMS L

L h

BOELING! MOV e wmm. m h” o
.
) U h

._ 3
ez I

HILVAM MOTTIA e 3G LY QV3IH

A dWNd 1IN OV ruﬂmwu_ﬂws N

a3 HaLms AL3avs, AL il .ﬁ j_~ W8 Inved

L7 I IONVRO

49



REF.
NO.

S~ N dm L Ry -

PART

NO.

G3-155

F 0005842

F 0006428
03150
03112
03-132
HARNOGO7533
HRNJOCOBE04
03-130
03-113
03-195
HRNOCOS04 1
03-196
03-187

F 0ocoss2
HRNGO0%044
03.156
HRN00OGS042
16-115
19193
03-134
E£LC0005540
03-110
03-209

F 0006431

F 00084
03-114
03-116
03-901

F 0008424
03-199
03-200
03-2¢01
03-203

F 0006639

F 0006551

F 0006627

F 0006328

F 0006578

F 0005237
03-202
SHDO0O7022
HANJ00S055
HRNOO09056
03-204
03-210
03-193

ELECTRICAL SYSTEM

DESCRIPTION
Turn Swnai Light, 8003 12-A Speaker
Sealed Beam Unit Only
Heacthight with Housing
Wire Harness, Head Light jind Turn Sgnal
Fuse, 14 AMP
Sending Urut, Gil Pressure, 2798 SW
Wire Harness, AC
Wire Marness, JD
Switch, Stoo Light, SL 134 Echlin
Flasher, 550 Echlin
Fiasher Base
Wire Harness, Deck to Hood
Mounsing Bracket, Signal Light Controf
Control, Signat L:ight, No. 900 Signal Stat
Switcn, Light
Wire Harness, Deck to Rear
Tait and Stop Light, 182-2611 Napa
Wiring Marness, Taii and Stop Light
Two Speed Shift Unit W/Motor
Motor Only, 2 Speed Shift
Electricai Fuel Pump, No. 476087 Bendix
Circuit Breaker, 300840 CH
Swirtch, Ignition, KS6180 Echlin
Fuse Block, 4625-01 CH
Sending Unit, Temperature, 362AN SW
Gauge, Temperature, 82306 SW
Switch, 2 Speed, 2 x 465 Grainger
Gauge, Qil, 82308 SwW
Controi Panel Complete, Cage
Amp Indicator Lamp, VPL-20.12V
Bartery Cabte, JD, 82
Battery Cabie, AC, 82
Cable Ground, 13"
Battery Term:nal, Positive, CP80D
Battery, 2 Used with Diese!
Battery Hotddown Boit, 2 used
Battery Holddown, Diese!
Batzery Holddown, Grommaert
Resistor and Terminal Biock, 10W-15 ohm
Switeh, Solencid Control
Batrery Connecting Cable, 67
Junction Baox Cover
Wire Harness, AC, Junction Box to Engine
Wire Harness, JD, Juncton Box to Engine
Batrery Terminai, Nagative, CP810
Terminal Bioek, 8 Past, 4721-P8 CH
15 Amp Fuse, AGC-15
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EXHAUST AND AtR CLEANER

REF, PART
NO. NO. DESCRIPTION
1 EXHOC07809 90° Exhaust Pipe
2 2G-143 Muffler Clamp
3 BKTO007783 Muffler Clamp Bracket
4 STR0644420 Muffler Support Strap
5 SCCoQ00217 5716 x 8% NCHT Cao Screw
8 EXHGOOC 101 Fiex Tube, 40-007 NAPA
7 20-160 Exhaust Pipe Adaprer, AC
8 20-206 Exhaust Pipe, 2% 0D x 137
g 20-208 Manifold Adapter, JD
10 20-195 Gasket tor JD
1% F 0006795 Rubber Eibow, 3"
12 F 00067493 Hese Clamp
13 FIL0007933 16" Air Fiiter Pipe
14 20-216 Rubber Elbow, 37 x 452 45 HL3
15 20-215 Pipe, 3" OD x 4"
16 20-129 Clamp, Air Cleaner
17 20.128 Bleeder, Air Cleaner
18 20127 Air Cleaner
20-133 Air Cleaner Element
19 20-130 Hose, 3" 1D x4~
20 20131 Air Cleaner Stand
21 20-132 Pre Cleaner
22 20-153 Exhaust Elbow
23 20-140Q Muffler
24 20-151 Pipe, 3" QD x 16"
25 26-210 Hose, 2% 1D x 4"
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REF.

PART
NO.
BKTO076150

SCCO000s05
BKTO076151

SCCO000614
MNTO007620
SCC0000518
MNTO007619
MNTOQ07358
BFLO000242
20-178
BFLOOCO204
20-176
FO00E821
20177
20-199
20-174
FO006830

RADIATOR AND ENGINE MOUNTS—JOHN DEERE

DESCRIPTION
gngine Mount, Front Bracket, RH
MNT$58221 JD 8358 Eng.

2" % 1% " NCHT Cap Screw,é used

Engine Mount Brakcet, LH
MNT158220

9/16” x 4" NCHT Cap Screw
Front Engine Mount Assembly

V2 " x 6”7 NCHT Cap Screw, 4 used
Front Plate Bar Assembly

Front Engine Mount Anchor Plate
Wind Baffie, Bottom Section
Wind Baffle, Top Section

Wind Baffle, Side Section
Radiator

Radiator Cap with Gasket

Shroud —SHR15850

Brace, Radiator

Radlator Hose, 27 x 80°

Hose Clamp, 4-1204 BK. 6 used

53

REF.
NO.

18
19
20
21
22
23
24
23
26
27
28
29
30
3
32
33
34

PART

NO,

20-182
NCEQODOS625
MNT0007865
20-161
20-108
BKTO0Q7444
BSHO009502
20-112
SCCoNC0s14
20-104
FO008301
20-184
20-181
20-186
20-185
20-180
BKTO007C70
MNT15821

DESCRIPTION
Pipe, 27 x 12"
9718" NC Fiber Lock Nut
Engine Mount, 2 useg
Spacer, 2 used
Motor Mount, 3-5113 BK, 2 used
Engine Support Bracket, 2 used
Bushing, 1-7/8" Long, 2 used
Motor Mount, 3-5115 BK, 2 used
8/18" x 4" NCHT Cap Screw
Radiator Hose .
Hose Clamp
Ya " x 30" Qverflow Tube
Overflow Tank
Siphon Tube
Filier Cap
% " x 5" Querfiow Tube
Overflow Tank Support Bracks
Rad. MNT angie



REF,

mm\:mmbuw.ﬁ.%

PART

NO.
BFLO009223
BFL.O008221
BFLO009222
BFL0O00G224
F 0006823
MNTCCO7370
MNT0007360
MNTQ007358
SCCOCo0517
WL KO005000
NCHOQ05000
MNTO007372
EKT0O007364
MNTOC07371
SCCO000614
20-112

7

-/

i

,‘
N Y
1
Ta
oL
) .
Y b}
A
]
s
b

RADIATOR AND ENGINE MOUNTS, A.C.

DESCRIPTION
Wind Baffle, Right Secrion
Wind Batfle, Bottom Section
Wind Baffle, Top Section
Wind Baffle, Left Section
Radiator
Radiator Mount, Right Side
Front Engine Mount
Anchor Plate, Front Engine Mount
%' x B%" NCHT Cap Screw, 4 used
%' Lock Washer, 4 used
%" NC Hex Nut, 4 used
Radiator Mount, Left Side
Bracket, Front Engine Mount
Radiator Mount, RH
9/16" x 4" NCHT Cap Screw, 3 used
Motor Mount, 3.5115 BK, 3 used

54

PART

NO.
BSHO009502
BKTO007444
20-109
20181
SCC0000506
BKT0074450
NCEQ005625

© SHRO007591

F 00C882S

F 0008327

F QCO8B30
20-164

F Q008821
BKTQO74451
MNT00C7388

25

26 =

P e N
N L T

DESCRIPTION
Bushing, 1-7/8" Long
Engine Support Bracket
Motor Mount
Spacer, 2 used
wBx 2 NCHT Cap Screw, 8 used
Rear Motor Mount Bracket, LH
9/16"" NC Fiber Lock Nut
Fan Shroud .
Radiator Hose, Upper, FM 82 Madoc
Radiator Hose, Lower, FM 59 Madoc
Hose Clamp
Top Radiator Brace
Radiator Cap
Rear Motor Mount Bracket, R H
Radiator Mount, LH






CAB

Door Handle With Key

REF. PART
HO, NQ. DESCRIFTION
1 GL.SO0006951 Windshield Glass
2 WEAQQO0937 Fitier Stays
3 WEAQOB1179  Weather Stripping
4 CVROD0S457  Cover for Filter Openina
5 BKTD006234 Filter Stay, 4 Used
6 F 0008264 Rubber Bumper
7 FILOT15154 Filter Element
8 CABOOGO101 Feit
g CABOOOO102 Stop
10 CABOQQQ103 Center Bar
11 CABOUOOG104 Weather Stripping
12 CABQOO00105 Large Weather Stripping
13 GLS0006856 Side Window Giass, Front
14 WND101 Window Complete
18 GLS0008415 Sliding Glass, Rear
16 CABOOOO1107 Handle
17 CABOROOI0E L.atch
18 MIR4072308 Mirror, 2 used
19 BKTO006805 Rear View Mirror Mount
20 FD 0007114 Freeman Decai
21 SCCO000207 5/16" x 2% NCHT Cap Screw (2 used)
22 8MPE021044 Door Stop
23 ELCDOOS020 Light Switch
24 F 0001508 Lighe
25 GLSDO06E953 Side Windaw Glass, Left
26 CABQOCS178 Cab Complete
27 GLS0006952 Rear Window Glass
28 PINQO37540 Pin
29 DOR0014004 Door Frame
30 SCC0000303 3/8" % 1% NCHT Cap Screw
31 DORGQOCEEET?  Door
32 GLSOO0E954 Door Window Glass
33 LOKQ000S5 Door t.atch
34 HANQQ20062 Door Handle  HANQD20072
35 BLOOGOO700 Blower
36 LATO000290 Blower Latch
37 BLOOCO1065 Blower Switch
38 BLOOOD3316 Blower Vent
39 BLOO0062318 Decal
40 KOBO0OOQ100 Switch Knob
41 BLOG377 Btower Housing
BLOQOOOG10C Blower Comptlete
PARTS NOT ILLUSTRATED
PART
NOQ. DESCRIPTION
RUG00093%4 Rug
LINOO11800 Cab Lining Top Support
LINOGOB278 Consol Lining, Left Side Front
LINOQ13579 Consagl Lining, Rear Secticn
LINQO13577 Consot Lining, Left Side Rear Section
LINQOO828 Consal Lining, Front Section
LINDOQ9392 Lining, Cab Roof
LINQOGS38T Lining, Cab Door
1 INODOS390 Lining left side, Long Cab
LINDOO13578 Front Cab Top
LINQQOS293 Console Liner right side
WNWO0018710  Windshield wiper motar
WNWO018785  Blade, Wiper
WNWO0010210  Wiper Arm

SHM 0013928 Shim, Door Latch
SUP 0014574 Liner Support, Air Conditioned Cniy
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REF.

PART

NO.
ACNOD48280
ACN1120009
ACNOS60800
ACN0O529845
MNTOC06793
BKTS839
BKTO007018
BKTO752100
BKTO752107

BL.TOQO4710
BLT2509905
SUP 0014574

BKT 14676
MNT 14682

AIR CONDITIONER

DESCRIPTION
Air Conditioner Less Compressor
Fan Motor Onty, 12 Voit
Fan Oniy
Compressor with Standard Double Groove Clutch
Air Conditioner Mount, JD
Air Conditioner Mount, AC
Air Conditioner Tightner Bracket, JD
Air Conditioner Tightner Bracket, LK, AC
Air Conditioner Tightner Bracket, RH, AC

LISTED BUT NOT SHOWN
Air Congitioner Belr, AC
Air Conditioner Beit, JC
Liner Support, Air Conditioned Only.
Beit 270-2680 A.C.
2680 Gates
Air Conditioner Bracket
Compressor Mount

57




REF.

.z
o

—

SNt W

PART

NO.

F 0006858
F 0005867
SCCO000505
F 0005703
F 0005505
F 0005866
F 0005705
F 0005502
F 0005501
F 0005918
F 0005920
F 0005921

SEAT ASSEMBLY

DESCRIPTION
Seat Adjusting Rai's, Complete
Seat Bracket
%" % 1% NCHT Cap Screw
Seat Spring & Hydraulic Assembly Complete
Piate, Bottom Pivat
Shock Absorber
Spring, Seat Assembly
Cup Washer
Spring & Cylinder Adjusting Bracket
Seat Assembly
Bottom Seat Cushion
Back Cushion
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PART
NO.
TRW0402226°

TRW0401314
TRWO0029097
TRWO00323586°
TRWO063029
TRWG 186282
TRWO0028333
TRWHFB5460A

TRWO0032344°
TRWG127708

TRWO0028258
TRWOD28332

TRWO0065978
TRW0028288

TRWV220007

TRW0028288°
TAWO032344°

TRW0020205
TRW402306A

<

o+

TRWO0401320
TRWHF54303
TRW0213679

»

TRWO0213877
TRW0213627

STEERING GEAR ASSEMBLY BREAKDOWN

17-209
HF 54008 TRW
REF.
DESCRIPTION NO.
Seal, Input Shaft Drive Dirt 32
and Water 33
Ring, Retaining 34
Washer, Seal Backup 35
Seal, input Shaft 36
Bearing, input Shaft Needle 37
Cap Screw
Washer 38
Cover and Bearing Assembly, 39
HFB46001-A1 40
Seal, Hydraulic Control Vaive 41
Cover 42
Nut, Thrust Bearing Adjustment 43
Washer, External Tang Adjusting 44
Lock Nut 45
Washer, Internal Tang 46
Washer, Thrust Bearing Race, 47
Small 48
Bearing, Needie Thrust, 2 used 49
Washer, Thrust Bearing Race, 50
Large 51
Vaive, Hydraulic Control 52
Seal, Hydraulic Cylinder Port, 53
3 used 54
Washer Thrust Bearing Race, 65
Large 56
Seal, Hydraulic Control Valve 57
Cover
Cap Screw, 12 Point, 4 used 58
Adapter Assembly, 402306-A1 59
Seal, Hydraulic Control Valve 60
Adapter 61
Washer, Seal Backup 82
Seal, Hydraulic Controf Valve 83
Adapter &4
Ring, Spiral Lock
Shaft, Input Warm G5
Washer, Lower Worm Shaft 66
Seal Backup 67
Seal, Lower Worm Shaft
Seal

Washer, Lower Worm Shaft Seal Cup

Backup, Bronze
Washer, Lower Worm Shaft He-
taining Ring

60

PART

NO.
TRWO0003430
TRW0415414
TRW0040052
TRWG401321
TRWO075002
TRW(0215396
TRWO0213684
TRWO0213685
TRW0402302
TRWO028377
TRWG179788
TRWHF54704
TRWC546001
TRWO??SDZS!

TRWG 175858
TRWO028334
TRWHF5450A

TRWO0063508
TRW0401222
THW0928366

L]

TARAW0062005
TRWO0021246
TRWHFEB440A

TRWH.F&20A

TRWO0021244
TRWG272121
TRW0401324
TRWO069509
TRW402303A

TRW0020206

TRW0032387
TRWHF54402

“17.237

DESCRIPTION

Ring, Lower Worm Shaft Retaining

Seat, Popper, 2 used

Poppet, 2 used

Spring

Rod Popper

Batl, Steel, 2 used

Ball, Steel, 2 used

Guide, Bail Return

Clip, Ball Return Guide

L.ock Washer

Hex Head Serew

Rack, Piston

Ring, Piston

Nut, Sector Shaft Adjusting Screw Jam

Ptug, Retief, Plastic

Hex Head Cap Screw

Washer, 4 used

Side Cover Assembly, MFB45002-A1

Seai, Mousing Side Cover

Bearing, Sector Shaft

Snap Ring

Washer, Seal Backup, Steel

Washer, Leather Backup

Seal Assembly, Sector Shaft

Retainer, Sector Shaft Adjusting Screw

Screw, Sector Shaft Adjusting

Gear, Shaft and Adjusting Screw,
HF544001-A1-409

Housing Assembly, HF542003-A1

“0" Ring, Pressure Unloader Screw

Screw, Pressure Urloader Valve Adjustir

Nut, Pressure Unloader Vaive Adjusting

Ring, Sector Shaft Bearing Retaining

Bearing, Sector Shaft

Trunnion Seal Carrier Assembly,
402303-A1

Cap Screw, 12 Point, 4 used

Seal, Sector Shaft Dirt and Water

Side Cover and Gear Shaft Assembly,
HF844001-A2-408

Seal Kit



REF.
NC,

~3 N A & LY R -

PART
NO.
(1-865
01-866
01-867
01-868
01-813
01-814
20-213
20-214
20-217
01-869
01-870
01-871
01.872
01.873
8KTO005769

FUEL LINES

DESCRIPTION
Fuel Ling, IHC, JD, AC
Fuel Line, 1HC
Fuel Line, JD
Fuel Line, JD
%" inverted Flare Nut, 105" x 4" WH
%" Inverted Flare Union, 300" x 4" WH
Fue! Filter, AC, 18786 Rocsa Master
Water Seperator, AC, 19787 Roosa Master
Fuel Filter and Water Seperator, JD, 186687 Roosa Master
Fuet Ling, JD
Fuel Line, AC
Fuei Line, AC
Fuel Line, AC
Fuel Line, AC
Fuel Filter Bracket, AC
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HYDRAULIC MOTOR BREAKDOWN
MTR 1002007

REF. PART REF. PART
NO. NO. DESCRIPTION NO. NG. DESCRIPTION
1 CHRO005777 5/16" x 7/8" NF Cap Screw 12 CHROO00616  Drive
2 CHRO009055 Seal 13 CHAQLO7358 Piate, Spacer
3 CHRO0Q7464 Fiange, Mounting 14 CHROD07357  Gerotor Sert
4 CHR0008057 Seal 15 CHRO006301 Spacer
5] CHROQ18048  Seal, "O" Ring 18 CHRO007461 Cap, End
6 CHRO007462 Race, Bearing 17 CHROQ06049 Washer, Seai
7 CHRO007537 Bearing, Thrust Needle 18 CHROOOS389  5/16" x 2% NF Cap Screw
8 CHROQ14183 Key, Woodruff
9 CHROOG7360°  Shafr, Qutpuz
10 CHRO007352° Housing CHRO060023  Seal Kit, Includes Ref. 4, 5, 11 and
11 CHROQOS776  Seal, "0 Ring

* Sold Only As Matched Set of Housing and Shaft
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REF.

2
o

—

QWMD) —

PART

NQO.
GRS0000867
GRS0000914
GRS0000812
GRS0000510Q
GRS0002529
GRSO00S811 A
GRSC000913
GRS0001202
GRS0000932
GRS0002783

HYDRAULIC CONTROL VALVE BREAKDOWN
01-520
SPYE-3-NR GRESEN

DESCRIPTION
Rubber Bonnet
Stop Disc, Snap Ring
Stop Disc
Spring Assembly Bolt
Center Spring Lock Washer
Stap Coilar
Center Spring
Stop Washer
Spoot Seal, 3 used
Check Plug

63

REF.
NO,
11

PART

NO.
GRS0001 141
GRS0002781
G RS0000383
GRS2701903
GRS0002781
GRS0002706
GRS0002787
GRS0000854
GRS00030886
GRS0003147
GRS00K2021

DESCRIPTION
Check Piug 0" Ring
Check Poppet
Relief Plug Cap
Valve Housing and Spool
Check Poppet
Relief Valve Seat "Q” Ring
Retief Seat Plug, NR
Seal, Nose
Seal, Sleeve
Power Bayond Sleeve
Service Kit, Power Beyond



PRINCE CYLINDER

F 0006519
REF. PART REF. PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 CYL1411003 Butt 11 CYL2405214 B/U Washer
2 CYL2401326 “0" Ring 12 CYL2400214 "0’ Ring
Ki CYL5110008 Tube 13 CyL2501214 Wiper
4 CYL2200208 Lock Nut ‘ 14 CYL1713122 Tie Rod
5 CYL7110004 Piston 15 NCHOCO7500 - %’ Nut
6 CYL2408326 B/ Washer 16 CYL1000014 Clevis
7 CYL2400326 “0" Ring 17 CYyL1804001 Clevis Pin
8 CYL2400018 “Q" Ring 18 CYL 1504002 Hair Pin Clip
9 CYLi1040008 Piston Rod
10 CYL8110006 Giand F 00065399 Seal Kit for F 0006519 Cylinder



REF.

mmwmmhwuug

PART

NO.

HYP LC25N
HYP QU2EW
HYP LC26S0
HYP QU297
HYP OU25U
HYPL.C25635
HYP LC25HO
HYP LC25E
HYP LC25US

HYPOWER CYLINDER
01-666

DESCRIPFTION
Piston Nut
Washer
Small 0" Ring
Piston Packing, Sacoma
Piston, Specizal
Shaft, Special
Head 0" Ring
Head, Speciat, 1%" Rod
Shaft Packing

65

PART

NO,

HYP HP2ERW
HYP L.C25LR
HYP LC25RC
HYP LC28A
HYPLC2863C
HYP LC25P

HYPSACKL25

DESCRIPTION
Rod Wiper
Lock Ring
Rain Cap, Special
Set Screw
Tube, Special
Clevis Pin

Repair Kit, 1% Rod



REF.

mm«dmmbmm—ag

PART

NO.

HYP LC2N
HYP HP2W
HYP LC280
HYP HP2V
HYP QUGBS
HYPL{2X865
HYP LC20
HYP LC2¢
HYP CUB4

CYLO026650
REF.

DESCRIPTION NQ.
Nut, % 10
Washer 11
Smalt “C" Ring 12
Piston, Special, %" Bare 13
Piston Packing, Sacoma, 2 used 14
Shaft, Speciat 14" Rod 18
Head "0 Ring
Head, Special

Shait Packing, Sacoma

66

HYPOWER CYLINDER

PART

NO. .
HYP HP2ERW
HYP LCZLA
HYPLC26ESP
HYP LL25C

HYPLC2XEES:

HYP LC2A

HYPSACOKLZ

DESCRIPTION
Aod Wiper, 2 used
Lock Hing
Spacer
Steel Cap
Tube, Special
Set Screw

Repair Kit




REF.
NO.

Om-~L @O WDR -

10
11
12
13
14

01-557

PART

NO.

HYP LCAN
HYP L.CAV
HYP LC4PO
HYP LC4S0O
HYP LCAW
HYP LC418S
HYP LC4O
HYP LC4E
HYP LCALR
HYP LC4US
HYP LC4RW
HYP LC418C
HYP LC4P
HYP LC4A

01-560

HYPOWER CYLINDER
CYLOQ04060

DESCRIPTION
Nut
Piston
Piston Q" Ring Assembly
Smail "0 Ring
Steel Washer
Shaft
Head Q" Ring
Head
Lock Ring
Shaft Packing
Rod Wiper
Tube
Clevis Pin
Set Screw

Seal Kit, K14
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REF.

WO~ Oo AN -

PART

HYP LC4AN
HYP LCAV
HMYP LC4APO
HYP LC4S0
HYP LCAW
HYP LC46S
HYP LC40
HYP LC4E
HYP LC4LR
HYP LC4US

HYP LCARW

HYP LC46C
HYP LC4P
HYP LC4A

01-560

DESCRIPTION
Nut
Pistan
Piston "*O" Ring Assembly
Smail Q' Ring
Steel Washer
Shaft
Head "0 Ring
Head
Lock Ring
Shaft Packing
Rod Wiper
Tube
Clevis Pin
Set Screw

Seal Kit, KL4



REF.
NO.

ROADSIDER FRONT SHOCK MOUNT

PART

NOC.
ANCDC14371
WLKC007500
NCH00075C0
WLKOO00500
NCHOQU0500
5CC0000814
SCC0000503
Bazo7

MNT0014370
MNTOC14372

DESCRIPTION
Front Shock Anchor Assembly,
(2 used per maching)
3 " Lock Washer,
(2 used per Assembly}
Y " UNG Hex Nut.
{2 used per Assembly)
Yy " L.ock Washer,
(4 used per Assembly)
Y2 " UNC Hex Nut,
{4 used per Assembly)
3 " x 4" UNC Cap Screw,
(2 used per Assembly)
2" x 1% " UNC Cap Screw,
{4 used per Assembly)
Shock, Gabriel
LH Front Shock Mount, Assembiy
RH Front Shock *ount, Assernbiy
{Not Shown)
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REF.
NO.

PART
NO.

W5112400-00
WS 112940.00
WS 115764-00
W5114877-00
W5114759-00
WS116086-00
WS5115795-00
WS5116085.00
WS115765-00
W5114729-00
W5018062.C0
WS115767-00
W3112396-00
WS112395-00
WS112394-00
WS115753-00
WS5114881-00

NO

RE(;J.

1

[ QST R SO G QT QTP+ o S AP NP | RN

WA T ERMAN SULENUIL

DESCRIPTION
Spring Washer
See #38
Spool
Sieeve
“0" Ring (A-120}
Pipe Plug, (Level Seal 1/4"}
Hex Head Cap Screw, 5/16x 1
Pin
Plate
Hex Head Cap Screw, 5/16 x &
Lock Washer, 5/16"
Name Plate (Not Shown)
Spring Washer
Cap
Spring Rest
Spacer
Block
“0"" Ring (A-124)
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PART
NO.

WS115768-00
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WS 115758-12

»

W5115758-00
WS 114012-00
WS5115760-00
WS 1157986-00
WE114853-00
WS 11804600
WS114661-00
WS 114888.00
WS 115756-00
WS 116085-00
WS 118227.00

38 WS700007-00

NO.
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DESCRIPTION
Spring
See #38
See #38
See #38
See #38
Coil
See #38
See #38
Sheil
Washer
Plate
Bushing
“0" Ring (A-010}
Rivet {1131-0304 Chob) (Not Shown).
Socket Head Cap Screw 5/16 x 3/4
0 Ring (A-214)
Port Block
Stop
Terminals {Not Shown)
Tube Assembly



REF.

PART

NO.
SCCoo20018
WCTQ000313
ARMCO 14861

ARMO14561C
BKTD014562

BKT0145620
SCCo020004

NCED003125
WESD002500
NCHO000250
MIR4072308

REAR VIEW MIRROR

DESCRIPTION
5/18 x 5 UNC plated cap screw
5/16 Flat washer, piated, {15 used per side)
L..H. Mirror support arm
H.H. Mirror suppori arm
Spacer Tube Long
L.H. Mirror mount bracket
R.H. Mirror mount bracket
Spacer Tube short, (4 used per side}
5/16 x 1% UNC cap screw, plated,
(4 used per side)
5/16 UNC Esna nut {b per side)
Y Externai Washer, plated
Ya UNC Mex nut, plated
Mirror (2 used)
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REF. PART DESCRIPTIOHN

NO. NO.

1 HYDS3150350 Male connector 5/8 x 5/8 w/"0" ring
C5315 x 10 WH

2 Hydraulic hose 57"
Hydraulic hose to selector valve back
cf deck

4 HYDS405076 300 elebow 3/¢ x 1 jic. (5405 x 16 x 1z WH

5 SCOG00506 Allen head cap screw

6 WLK00O0500 Lock washer for flange

7 FLGOOQOLLO Flange 1" with "0" ring

g SCC0050004 1/2 x 1/2 DC cap screw

8 PMP(0426143 Pump rear TPK 14385490/2C

10 Sold only assy. Pump, front TAP33, 5S217/2L

11 Z20000406 1/4 x 1/4 x 1 Key

12 WLKO0OG500 1/2 lock washer

13 NCHOOQOO0500 1/2 UNC hex nut

14 FLG0000118 1-1/4 flange w/"0O" ring

15 PPEQQOLZ250 1-1/4 clese nipple at flange

16 HYD3105080 Bushing 1-1/2 x 1-1/4 C3109 x 24 x 20

17 PPE0041500 Tee 1-1/2

18 HYDS5315060 Male connector w/"Q" ring 3/4 x 3/4
C5315 x 12 WH

is Tube

20 HYD5405080 Male connector 1-1/2 jic. C5405 x 24 WH

21 Bughing 1-1/2 x 3/4

22 HYD5405060 90° elbow 3/4 x 3/4 jic. C5405 x 12 WH

23 HOS0015540 Hydraulic hose, filter to pump

24 GRDOOO015665 Pump guard

25 SCC0300002 3/8 x 1 WNC cap screw

26 WLKOGCQC375 3/8 lock washer

27 NCHOCO0G375 2/8 hex nut

28 NCHOOO03125 5/16 hex nut

28 WLK0O0O03125 5/16 lock washer

30 BKT0C15933 Filter mounting bracket

31 SCCOC00202 5/16 x 1 WHNC cap screw

32 HYD5205098 Ml. conn. form £ilter (5205 x 24 x 20)

33 FILO005924 Filter head TAF 59B24

34 FILO05%240 Element only S59

35 HOSO015024 Hyd. hose filter head to tank

36 HYD5205090 Male conn.OSZOS ¥ 24 x 24 WH

37 PPEOC1503900 1-1/2 x 90 elbow

38 PPEOGLIS00D 1-1/2 extra heavy black nipple

39 05-237 End yoke

40 05-238 "g" joint Kit

41 05-239 Spline yoke

42 05=-240 Dust cap kit

43 05-241 Yoke

44 22406 Key 1/4 = 1/5% = 1

45 05-236 Pump drive

46 TRWWHB64001 Seal kit
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PART
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FCo06830

F0008821
BFL11724
BFL11726-1
NCHO003750
WLKO003750

-WCT0003750

BFL11728
NCC000250C
SCC0000101

BFL11726
RNCO008879

WLKO0GS000
WCT0005000
NCHO005000
MNT11727-1
SCCO000504
MNT11728
MNT1727
SCC0000504

Pul

BKT0011762 -

SCCO000303
SCC0000302
SHR 11718

BRGC 11475

NCEDQQ5625
WCT0005625
MNT7865
20-113

sSPC

" 20-109

SCCO000508

BKTO007444

SCCO000505
BSHO009502
20-112
SCCO00514
20-180
F0008301
20-184

A.C. RADIATOR & ENGINE MOUNTS - -
ROADSIDER, 1980 645T AC.

! REF. PARY
DESCRIPTION NO. NO,

Radiatcr hose, 80° elbow, 51 20-181
3 used 52
Hose clamp, 11 used 83 20-186
Pipe, 2" x 2" OD 54 20-185
Radiator cap : 55 BKTO007364
Top windg baffie 56 MNTO007360
R.H. side wind bafile - 57 MINTO07358
387 UNC nut, 15 used 54 SCCo00517

387 lock washer, 15 used
38" washer, 13 used
Bottom wind baffie

Ya " Esma nut, 8 used
Va™x %" UNC Cap screw,
8 used

L.H. wind batfle

Radiator

HOS Radiator hose bottom
Fm 90

Y2 " lock washer

Y2 " washer flat

e "UNC nut

R.H. front motor mount
Yo" x 1% " UNC cap screw
Lower ragiator mount

L.H. front motor mount

Y2 "% 1% " UNC cap screw,
4 ysed _

tdler puiley D80Z-8678-A
jaler puliey bracket

- 387 x 1% " UNC cap screw, 8 used

337 x 17 UNC cap screw

Fan shroud-

Pipe 2" x 16~

Brace

Clamp

Brace (11476) top-BRC 14697
Brace lower-BRC 14696

Pipe 2" Q0 x

45° eibow

9/16" N.C. fiber lock nut, 3 used
816" fiat washer, 3 used
Engine mount, 2 used

Spacer, 2 used

Space 17 thick, 2 used

Motor mount, 2 used

Y2 " x 27 UNC cap screw wilock
washer, 8 used

Engine support bracket

Ve " x 1% " UNC cap screw, 8 used
Bushing, 2 used

- Motor mount, 3 used

16" x 47 NCHT cap screw, 3 used
Overflow tube %% "x 57

Hose clamp, 2 used

Y " x 30" overilow tube
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DESCRIPTION
Overflow tank
Sheet metal screw
Siphon tube
Filler cap
Bracket, front engine mount
Front engine rmount _
Anchor plate, front engine
Y2 "x 52 " NCHT cap screw, 4 used
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